Vermeer

504 Super | Baler

—{ =]

Parts Manual




504 Super |1 Baler

INTRODUCTION

HOW TO USE THE MANUAL

This manual contains illustrations and parts lists of
components and assemblies which make up the
machine. Each page consists of the nama of the
assembly or component, a figure number, reference
numbers, part humbers, part names, and the guantities
of the paris used.

Assembly or companent name helps identify the
illustration and parts list for each figure, This name
also helps locate the general area of the machine
where the assembly or component can be located.

Figure numbers are used to identify each assembly or
component and to group these assemblies or
components into major categories,

Reterence numbers shown in a column refers to the
numbersd patrts in the illustration. This

ties the part in the illustration to the part number and
description in the parts list,

EN-OM-0222-AFP92

Part numbers ars used to identify individual parts
or part assemblias.

Pant descriptions provide the name of the part,
plus additional infermation such as dimensional
spacifications and what parts are groupad
logether to form part assemblies, which helps
you identify the pari(s).

Quantities listed for each figure are only for that
assembly or compoanent and not the total used
per machine.

Parts are listed by part number in numerical
order in the back portion of the manual. After
gach part number is a list of references where
the part is used in the manual,

This parts manual is not intended tc be a
camplete guide for machine service or repairs,
Contact your Vermeer dealer for any of your
sarvice or technical requirernents.

ORDERING PARTS

Parts for repair or replacement are available
through our network of authorized dealers located
throughout the world,

Use only autharized Vermeer parts for repair

or replacemant. Always give the serial numbet
EN-OM-0223-APS2

and model number of the machine for which

parts ars being orderad, When ordering paris for
component(s), which are not manufactured by
Vermeer Manufacturing, alsc give the serial number
of that component(s). Order all parts by part
number, part hame, and quantity needed.

UPDATING AND REORDERING
MANUALS

The patts lists, illustrations, and specifications in
this manual are based on the latest informatien
available at time of publication, Your machine may
have product improvements and options not yet
sontained in this manual.

Vermeer Manufacturing Company reserves the right
to make changes at any time without notice or

obligation to you.
EN-OM-O224-AP€32

Your dealer will receive notice of these changes
and can assist you with aceurate parts identification
when ordering.

A copy of this manual is supplied with each
machine. Additional copies are available through
your dealer. When ordering additional manuals,
use the rearder number listed on the (ront ¢over and
the quantity needed.

Copyright 1994
Vermesr Manufacturing Company
Box 200, New Sharon Road
Pella, lowa 50218-0200

EN-OM-2140-JA54




504 SUPER | BALER (PAGE 0-1}

Revised March 1996 dug 1o addition PARTS LISTS TABLE QOF CONTENTS
of figure to manual. Added figure

arked with ™ FRAME ASSEMBLIES - SECTION 1
Axle Assembly (Fig. “1-5") . .. e e Page 1-5
Bale Ramp Assembly (Fig. “1-28") . . ..o e e e Page 1-25
Belt Guard Assembly (Fig. “1-15") .. ... e e e Page 1-12
Belt Tightener Assembly (Fig. “1-8") ... . i Page 1-8
Chain Qiler Assembly (Fig. “1-25") . . ... .o e Pages 1-20, 1-21
Decal Assembly (Fig. “1-1") . .. e e Page 1-1
Double Spring Assembly (Fig. “1-8") .. .. o e Page 1-9
Double Twine Wrap Assembly (Fig. “1-27") . ... . . Page 1-23
Double Twine Wrap Cross Tubes Assembly (Fig. “1-28") .. ... ... ... .. . .. . . i, Page 1-24
Double Twine Wrap Mount Assembly (Fig. “1-26") .. .. ... ... .. ... i, Page 1-22
Hay Saver Wheels Assembly (Fig. “1-7") .. ... e e Page 1-7
Idler Roller Components (Fig. “1-22") .. ... i e e Page 1-18
*Jack Components Assembly (Fig. “1-30%) . . . .. i e Page 1-26
Main Frame Assembly (Fig. “1-2") .. .o e Page 1-2
Pickup Assembly (Fig. “1-100) o e e Page 1-9
Pickup Lift Assembly (Fig. “1-11") .. e Page 1-10
Pickup Tension Rod Assembly (Fig. “1-12") _ . ... i e e i Page 1-10
Roller Knfie Assembly - Starting Roller (Fig. “1-19") . . ...ttt Page 1-16
Scraper Assembly - Lower Drive Roller (Fig. “1-20") . . ... o e Page 1-17
Shields Assembly - Chain (Fig. “1-18") . . ... i i Page 1-15
Tailgate Assembly (Fig. “1-3") .. . . Page 1-3
Tailgate Latch Synchronizer Assembly (Fig. “1-168") .. .. .. ... .. . Page 1-13
Toggle Pivot Assembly (Fig. “1-13") . . .. o Page 1-11
Tongue Assembly (Fig. “1-4") . ... . e e Page 1-4
Twisted Belt Assembly (Fig. “1-21") . ... .. e Page 1-17
Vermeer Lubes Ete. (Fig. “1-23") . ... e e e Page 1-19
Wheel Assembly (Fig. “1-6") . . . .. e e Page 1-6
Windguard Assembly (Fig. “1-14") .. i i e e Page 1-12

HYDRAULIC ASSEMBLIES - SECTION 2

Crossover Relief Valve Components (Fig. “2-11") ... i e e Page 2-10
Flow Control Valve Components (Fig. “2-14") .. ... . i vy Page 2-11
Hydraulic Components Location Diagram (Fig. “2-1") ... .. ... .. i e Page 2-1
Hydraulic Components Location Diagram - High Density (Fig. “2-2") . ....... .. ... ..., Page 2-2
Hydraulic Cylinder Components - 2" x 5" (Fig. “2-7") ..ot o e e Page 2-7
Hydraulic Cylinder Components - 2" x 8" (Fig. “2-9") ... ... . i Page 2-8
Hydraulic Cylinder Components - 2" x 16" (Fig. “2-10") . ... . i Page 2-9
Hydraulic Cylinder Components - 2" x 22" (Fig. “2-8") .. ... .. it Page 2-8
Hydraulic High Density Assembly (Fig. “2-5") .. . . .. i e e Page 2-5
Hydraulic Pickup Lift Assembly (Fig. “2-8") . ... . s Page 2-6
Hydraulic Tailgate Assembly (Fig. “2-3") ... .. i e e e Page 2-3
Hydraulic Twine Wrap Assembly (Fig. “2-4") .. ... . i e e Page 2-4
Pilot Check Valve Components (Fig. “2-13") .. ... i e Page 2-11

Pilot Operated Relief Valve Components (Fig. “2-12") ... . i e e Page 2-10



(PAGE 0-2) 504 SUPER | BALER
PARTS LISTS TABLE OF CONTENTS (CONT.)

DRIVE ASSEMBLIES - SECT]ON 3

Chain Tightener Assembly (Fig. “3-7") .o e e e Page 3-6
Cross Drive Shaft Assembly (FIg. “3-1") . o oo i i s e Page 3-1
Drum Roller Assemby (Fig. “8-8") ... oot e Page 3-3
Friction/Overrunning Clutch Components - High Density Option (Fig. “3-8") .. ... oo vns, Page 3-8
Input Drive Line Components - High Density Option (Fig. “3-8") .. ........ ... ... ... ..., Page 3-7
Input Drive Line Compnents - Standard (Fig. “3-10") . ... .. .. ... L Page 3-9
Pickup Drive Assembly (Fig. “3-5") ... Page 3-5
Starting and Lower Drive Roller Assembly (Fig. “3-2") ..o vvv i Page 3-2
Superior Gearbox Components (Fig. “3-12") . v i i i i i e Page 3-11
Torque Clutch Components (Fig. "3-6") .. ... . . i e Page 3-5
Troque Limiter Assembly (Fig, “3-11") L. e Page 3-10
Upper Drive Roller Assembly (Fig. “3-4") . ... ... e Page 3-4

ELECTRICAL ASSEMBLIES - SECTION 4

Actuator Assembly (Fig. “d-7") . . i i e e e e Page 4-4
Bale Size Indicator Assembly (Fig. “4-3") . ... . it s Page 4-2
Control Monitor and Harness Assembly (Fig. “4-1") ... ... o i Page 4-1
Electrical Connectors (Fig. “4-0") ... i i i i e e Page 4-6
Equal Fill Monitor Assembly (Fig. “4-2") . . ... i Page 4-2
Harness Assembly - Electric Twine Wrap (Fig. “4«6") .. .. .. ... . o i i Page 4-4
Taillights Assembly (Fig. “4-10") ... .o e Page 4-7
Tailgate Closed Indicator Assembly (Fig. “4-5") ... ... ... . i Page 4-3
Twine Wrap Indicator Assembly (Fig. “4-4") . ... Page 4-3
Windguard Switch Assembly (Fig. “4-8") ... ... Page 4-5

NET WRAP ASSEMBLIES - SECTION &

Gas Cylinder and Actuator Assembly (Fig. “6-13") . . oo i i i i s Page 5-13
Hood Assembly (Fig. "5-8") . ... e Page 5-3
Idler Roller Components (Fig. “5-18") . .. .o o vttt e Page 5-16
Knife Frame and Belt Guide Assembly (Fig. “5-2") . . . i i i e Page 5-2
Lower Frame/Belt Guide Assembly (Fig. “5-9") .. ... . i e Page 5-9
Magnetic Reed Switches Assembly (Fig. “5-15") .. ... o i i i Page 5-15
Net Roll Brake Assembly (Fig. “5-5") o vt ivn i e e e e e e Page 5-5
Net Roll Holder Assembly (Fig. “5-6") . . ... .o ot i i e i ca Page 5-6
Power Feed and Belt Tightener Rollers Assembly - Left Side (Fig. “5-11") ....... .. ... ... Page 5-11
Power Feed and Belt Tightener Rollers Assembly - Right Side (Fig. “5-12") ............... Page 5-12
Rubber idler Roller Assembly (Fig. “5-10") .. . ... e Page 5-10
Rubber Idler Roller Components (Fig. “5-17") ... oo i e Page 5-17
Sensor Roller Assembly (Fig. “5-8") .. .. .o Page 5-8
Side Panels Assembly (Fig. “B-1") ... v i e Page 5-1
Swing Open Shields Assembly (Fig. “5-7") .. oo i e Page 5-7
Upper Frames & Lower Rear Cross Shield Assembly (Fig. “6-4") .......... .o, Page 5-4

Wire Harness Assembly (Fig. “5-14") © ... i e Page 5-14



504 SUPER | BALER (PAGE 0-3)

PARTS LISTS TABLE OF CONTENTS (CONT.)

Reviged March 1996 dug to addition
of section 6 to manyal FLAX ASSEMBLIES - SECTION 6
Gearbox and Drive Assemblies (Fig. “6-1") . ... . Page 6-1
............................................... Page 6-3
Page 6-2

Gearbox Components (Fig. “6-3"
Wide Pickup Band Plate/Decal Assemby (Fig. “6-2")






504 SUPER | BALER (PAGE 1-1)
DECAL ASSEMBLY

Figure 1-1
Revised November 1887 due 1o removal
of decal & updatein parts list. Changed
part marked with *.

A WARNING

STAF CLEAR tF YAILCATE
l Vg g g e g
oy Lo ke
i Rl

=,

N DANGER

L b
| 1 i i e e e

A\ DANGER

..¢.<Aag

SHIELD MISTING
A WOT DPCRATE

b DANGER

m-mmo R MR ‘ A

at‘ji u‘(é%\\

o &

ACAUTION

LIFT POINT

SUELD MISSING
QR HOT PERATE

IMPORTARY ™
ADAAR Il ARATTIA M b
iyl AL IHAH AR
LT LRI~

-u-- LJ - (&)

P

e ﬂ

R —

b AW e e ek e

14 A min 1H beinirroin 2l
AV MACTI WA MANAAGTURE () GREEN
CHE O MOII OF THE Tix t Wi 4.3,

56 su ‘er I WARNING
@’D
N«IL‘N!’\ AN Valuas Pom i(ﬂ FATLNTE

A )\“ - LY T Ty T ¥y
it @_,_ ey 4304500 b

WAR NING ( AN L 042 jra Aatnags
Dt cr i ateay] aypaa P

e — ] T T 4492273 T [YCITS

=) AR BRI [ZLLEE)
aa )iy :l:ll?H
4480000
p—— L) I’AYLNW!'I’!Q!-\Q o

HEF. NO. PART NO. DESCRIPTION aTy. REF. NO. PARTNC. _ DESCRIPTION Qry.
1-1 1 o+ DECAL-4* X 40" ETRIPE 1 1-1 18 2328-134  DECAL-INSTRUCT/OQIL CHAIN 2
- DECAL-3" X 21" 3TRIPE 1 1-1 19 70000-253  DECAL-DRAWBAR HITCH POINT 1
1-1 2 70000806 DECAL-WARNING 4 1-1 20 2326-240 DECAL-NOTICE TO CWNERS 1
11 3 70000-807 DECAL-WARNING 1 141 21 2326-306  DECAL-INSTRUCT/TWINE TIE 1
1-1 4 70000-447 DECAL-DANGER/BALER FEED 2 1-1 22 70000-404  DECAL-IMPORTANT 1
1-1 5 “7000A-503 DECAL-PATENT 1 1-1 23 70000-454 DECAL-EQUAL-FILL CONTROL PANEL 1
1-1 ] 70000-108 DECAL-DANGER 1 1-1 24 7001A-545 DECAL-INDICATOR 1
1-1 7 70000-368  DECAL-LUBRICATION REQUIREMENTS 1 11 25 2326-608 DECAL-VERMEER &4 2
1 8 2826-002  DECAL-PTO RQTATING DRIVE LINE 1 11 26 70000-254 DECAL-SUPERI 2
1-1 2 2326-919  DECAL-WARNING SAFETY STOP 2 141 27 70000-214  DECAL-804 2
1-1 10 2326-423  DECAL- LIFT POINT 2 141 28 70000-403 DECAL-WARNING-SHARP KNIVES 1
1-1 H 70000-780 DECAL 8"VERMEER LOGC (AG) 1 141 28 70000-402 DECAL-WARNING-ROTATING 1
70000-781  DECAL 10"VERMEER LOGO (AG) i 11 30 7000A-172 DECAL-INSTALL & ROUTE 1
1-1 12 2326-310 DECAL-WARNING/PROTECTION 2
11 13 2326-430 DECAL- BALE SIZE IND. 1 +70000-775  DECAL-3" STRIPE (SPECIFY LENGTH)
11 14 2326-216 DECAL- CAUT/S40 RPM 1 ++70000-776  DECAL-4" STRIPE (SPECIFY LENGTH)
11 15 70000-434  DECAL-MADE IN USA 1 84330-024 DECAL ASSY-5041 {INC. REF. 1-30)
11 16 2326:320 DECAL-IMPORTANT/OP MAN, 1
11 17 70000-170 DECAL-RED REFLECTIVE 4




(PAGE 1-2) 504 SUPER | BALER
MAIN FRAME ASSEMBLY

Figure 1-2
Reviged June 1987 dus to changes & correclions
resulting from machiné audit. Changed/added
parts marked with *.

REF. NO. PART NO, DESCRIPTION QTY. REF. NG PART NO. DESCRIPTION Qry.
1:2 1 374-006 BOLT-5M16"-18 X 3/4 GD¥5 CARRIAGE 8 1-2 | 21204-006  BOLT-6/16-18 X 3#/43T-WHD GR8 HEX &
3-8 2 1809-007 NUT - 5/16-18 BM.FLGET.L, 14 12 22 B6962-001  HAYGUARD 2
1-2 3 1809-001  WUT-1/2 8M FLGE CENTER LOCK 20 1:2 23 103312-001  FRAME-RIGHT SIDE 1
1-2 4 2326-423 DECAL. LIFT POINT 7 1-2 24 106077-001  LIFT LOOR (LEFT) 1
12 ] *377-014  BOLT-1/2-13 X 1 1/2" GD#3 CARRIAGE ] 106077-002  LIFT LOQP (RIGHT) {SHOWN;) 1
1-2 ] 94535.001 BEAM-TONGUE 1 12 28 70888-001 BRACE-UPPER CROSS 1
1-2 7 70000-447 DECAL-DANGER/EALER FEED 2 -2 2% 129554-001  GUIDE-UPPER BELT 1
12 8 433001 NUT-3/4 NC HEX JAM 3 12 27 107162-001  GUIDE-FRONT BELT 1
1-2 9 432001 NUT-34 NC HEX 1 12 28 103313001 FRAME-LEFT SIDE 1
1-2 10 6486-005 RCD-34'NC THRD-5 314" 1 1229 28945-005 HANDLELATCH 2
1-2 1 58619-001 BAR-FRAME ADJUSTMENT 1 12 40 82365-001 RESTRICTOR-BALE 2
12 12 450017 WASHER-3/4 377 LOCK 1 2 3 48420-001  FLUG-BLACK W/RECESSED HEAD 4
12 13 485011 WASHER-1/2 FLAT 5 2 32 75648-001 FLATE-UFPER CROSS BRACE 2
12 14 369-030 BOLT-3/4-10 X 3" GRADE#5 HEX 1 12 3 353006  SOLT-5/16-18 X ¥4 TPEPT FLG HEX 1
1.2 13 480-011  WASHER-1,2 8T LOCK 1 12 M 79921-001  BAND-TWINE TIE INDICATOR 1
1-2 16 351014  BOLT-5/16-18 X 1 1/2" GRADE#S HEX ) 12 35 TO0IA-545  DECAL-INDICATCR 1
1-2 17 #6993-001  WEDGE-LEFT (SHOWN) 1 12 3% 485-005  WASHER-5/16 FLAT 2

£6003-002 WEDGE-RIGHT 1 12 37 70000-780 CECAL 8'VERMEER LOGO 1
1-2 18 2326-940 DECAL-NOTICE TQ OWNERS 1 12 38 2326-910  DECAL-WARNING SAFETY STOP 2
1-2 19 377-004 CARRIAGE BOLT 1/2-13 X 4 /2 GRS 8 12 39 *3¥T-016  BOLT-1/2-13X1 34" CARRIAGE 1
12 20 353:010 BOLT-1/2-13 X 1" GRADE#5 HEX 1



504 SUPER | BALER {PAGE 1-3)

TAILGATE ASSEMBLY

Figure 1-3

Revised February 1889 due 1o addition i)

ot balts & lacing. Added parts marked with *.

BEF. NG,
1-3 1
1-3 2
13 3
1-3 4
1-3 &
13 6
1-3 7
13 8
1-3 9
13 10
1-3 1
1-3 12
13 13
1-3 14
1-3 15
1-3 16
1-3 17
1-3 18
1-3 19
1-3 20
1-3 21
1-3 a2
1-3 23

PART NO.

i 4

CESCRIFTION

ary,

70000-8068
381-010
375-010

1809-007
68776-001
70578 Q01

1788-001

483-005
7H604-003
358012
480011
118609-001
€0901-024

73900-001

1830-019
86226 001
B7362-001

179575-005
*507535-001
90855-001
129575-007
29867001

179575-0011
129575-003
85845-001
1608-003
374-008
107184-001
78916-001
2376-608
70000-179

DECAL-WARNING

BOLT-5/16-18 X 1 GRADE #5 HEX 1
BOLT-%8"16 X 1"GD#5 CARRIAGE
NUT - 5/16-18 SM.FLEET.L.
BUSHING-FIBERGLASS 11/40D X 1 X1
PIN-TAILGATE HINGF

PiN « EXPANSION 174 X1 %
WASHER-1 1% X1 X14 GAMB.
TAILGATE ASSY-LEFT

BOLT-1/213 X 1 1/4 GR 1S HEX
WASHER-1/2 8T LOCK
GUIDE-TAILGATE

BOLT-CARR 3816 X 2 1/2 G5 PLT
BRACE.TAILGATE

CABLE-3/32 NYLON COATED-8.00
HOOK ASSY- BELT LACING

BELT- X 424 2 PLY LACED
BELTING-6 X 424 3PLY LACED (OPT.)
BELT-GOODYFAR MONO 6X474
BELT-6 X 438 2 PLY LACED
BELTING-6" ¥ 438 % PLY LAGED (QOPT.}
BELTING-6" X 414"2 PLY LACED

{NET WRAP OFTION]

BELTING-6" X 414 3 PLY LACED {OPT)
BELTING-6" X 428 3 PLY LACED [OPT )}
BELT-5" X 428" 2 PLY LACED

NUT-3/8 SM FLGE T.L.

BOLT-516"18 X 3/¢ GD#5 CARRIAGE
GUIDE-REAR UPPER BELY
SHIELD-UPPER TAILGATE
DECAL-VERMEER 4

DECAL-RED REFLECTIVE

3
B
4
4
4
2
2
2
i
4
d
2
4
|
2
2
7
2
2
2

s )

-3 Ry

B3 -4 — — T RO 3

BEF. NO.
13 24
1-3 25
1-3 26
1-3 &7
1-3 28
1-3 29
1-3 30
1-3 a1
1-3 32
1-3 33
1-3 kL
1-3 35
-3 3
1-3 37
1-3 38

PARTNO. _ DESCRIPTION Qry.
75604-004  TAILGATE ASSY-RIGHT 1
70975007 SHIELD-REAR 1

4473006 BOLT-1/4-20 X ¥4 FLG WHIZ ?
405001 NUT-1/4 NG FLG WHIZ LOCK 4
1836-001  SIGN-#? SMY PRE-PUNCHEL METAL 1
356-014  BOLT-3/8-11 X 1 1/2° GRADE#SHEX 10
121160:001  HO HOLLER ASS'Y-LONG IDLER 5
485015 WASHER-5/4 FLAT 10
430015 WASHER-S/8 ST LOCK 10
29970583 LOGTITE BLACK MAX 38050 1
121094003 BELT-14'x4P4' 7 PLY LACE NOTCH (ST 2
121096-003  BELT-14"X424' 3PLY LACE NOTGH (8TD) 2
“507534-001  BELT-GODYEAR MNO 14X424 NOTCH ?

121094007  BELT-14"X438" 2 PLY LACE NOTCH
{TRACTION ROLLER) 2

121096-007  BELT-14"X438" 3 PLY LACE NO'TCH
{TRACTION ROLLER) 2

121004001  BELT-14"X414" 2 PLY LACE NOTCH
(NETWRAP} 2

121086-001  BELT-14"X414" 3 PLY LACE NOTCH
(NETWRAF) 2

11004-005  BEIT-14"X478" 3 PLY LACE NOTCH
TRAC/NET) 2

121006.005 BELT-14"X428" 3 FLY LACE NOTCH
(THAC/NET) 2

113556-001  HOOK ASSEMBLY-DELT LACING

(91 PER CARD) 2

*507544-001  LACING BELT 4 1/4-4-1/2 BHT MORR.

MCNO (91 PER CARD) 5

1830-088  NYLON COATED CABLF 3/22-15.00 o
409001  NUT-5/16 NC SLTL 18
111535001 WASHER-5/16 HARDENED 3



(PAGE 1-4) 504 SUPER | BALER

TONGUE ASSEMBLY

Figure 1-4

Revised Juna 1997 due to changes & corrections
resulting from machine audit. Added part marked with =,

REE.NO. PART NO. DESCRIPTION ary.
1-4 1 388060 BOLT-1-8 X 6" GRADE #8 HEX 1
1-4 2 102775001 HITCH 1
1-4 3 80556-001  HITCH-RING 1
1-4 4 433-001  NUT-1"NC SLTL GRADE 5 3
1-4 5 87297-001 TONGUE - ADJUSTABLE 2
1-4 & 358-010  BOLT-1/2-13 X 1* GRADE#5 HEX 4
1-4 7 86805-001  PIN-JACK 1
1-4 8 385.044 BOLT-1-8 X 4 172" GRADE #8 HEX 2
1-4 9 86805-001  MOUNT-JACK 1
1-4 10 93822-001  JACK-2000LB CAP. SIDE WIND

{BREAKDOWN FIG. 1-30) 1

1-4 " 1844001  STAB. PIN-ATWOOD JACK 1
1-4 12 1809-001  NUT-1/2 M FLGE CENTER LOCK 4
1-4 13 106985-001  BRACKET - TONGUE STIFFENER 1
1-4 14 1443-017  CHAIN-1/4 P4 X 59.2 SAFETY 1
1-4 15 2326-423 DECAL-LIFTFOINT 312X 5 1
14 16 93719-001  MOUNT-JACK 1
14 17 377-014  BOLT-1/2-13 X 1 1/2'GD#5 CARRIAGE 4
1

14 18 *1794-003 HAIRPIN COTTER



AXLE ASSEMBLY

Figure 1-5

Revised June 1997 due to changes & corrections
resulting from maching audit, Changsd/added
parts marked with *.

BEF. NO.
15
15 2
1-6 3
15 4
15 5
1§ 8
1-5 7
15 8
15 §
15 10
15 1
15 12

PART NO.

103348-001
433-001
369-030

79824001
"306-001
103301-D01
*384-044
1809-001
377044
75644-001
“3r7-010
*483-048

_DESCRIPTION Qry.
AXLE 1
NUT-3/4 NG HEX JAM 2
BOLT-3/4-10 X 3" GRADE#S HEX 2
BAR-UNDER CARRIAGE 1
NUT-5/8-18 GR 8 SLTL 4
PLATE-AXLE CAP 4
BOLT-5/8-11 X 4 % GRADE#S HEX 4
NUT-1/2 SM FLGE CENTER LOCK 12
CARRIAGE BOLT 1/2-13 X 4 1/2 GRS [}
PLATE-AXLE 2
BOLT-1/2"-13 X 1" GRADE#S CARRIAGE 4
WASHER-1 1/8 OD X 5/8 1D X 14 GAM.B. 3

504 SUPER | BALER (PAGE 1-5)




(PAGE 1-6) 504 SUPER | BALER
WHEEL ASSEMBLY

Figure 1-6

Revised June 1897 due to changes or corrections
resulting from machine audit. Changad part marked with *,

REF. NG, PART NO). DESCRIPTION QY. BEF. NO BART NO. DESCHIPTION QTy.
1-8 1 1€56-005 CAP-DUST 2 16 12 686-001 ZERK-1/g" 8T NPT GREASE 2
16 2 458-001  NUT-7/8N.F. SLOTTED HEX 2 1-6 13 1823001 BOLT-12X1NF LUG 12
1-6 3 1657-003 WASHER-SPINDLE 2 16 14 55944-001  RIM ASSY-8'X15%6 BOLT (ST0)

1-6 4 1716-147  BEARING- CONE 2 {INC. ONE OF REF. 15) 2
1-8 8 1715-045 BEAIRNG- CUR 1 1/4" 2 76258001 RIM ASSY-(INCLUDES VAVLE STEM)

1-6 6 63974-001 HUB ASSY-6BCLT {INC. REF. 8,7, 12) 2 {INC, ONE OF REF, 13} {OFT,} 2

£9975-001  HUB ASSY-6BOLTICOMP} (INC. REF. 1-6 15 2250-001 STEM- TR415 DILL VALVE 2

1,4-8, 12 & SIX OF REF. 13) 2 1-6 18 1821.001  TIRE- 11 L-15 FLOTATION (8TD.) 2

18 7 1715-049 BEARING CUP 2 75847-001 TIRE-31X13.50-15 LT {OPT)) 2

16 ] 1716-051  BEARING CONE 2 16 17 386-044  BOLT-5/8-11 X 4 12 GRADE#5 HEX 4

16 9 16820-001  SEAL 2 1-8 18 “396-001  NUT-5/8-18 GR 8§ SLTL 4

16 10 510-015  COTTER PIN-5/32 X 1 1/4 F4 18 19 483-049 WASHER-1 1/8 0D X 5/8 D X14GAM.B. 4

1-6 N 102757-001  SPINDLE ASS'Y (INC. REF. 2, 3 & 10} 2 18 20 103301-001  PLATE-AXLE CAP 4



504 SUPER | BALER (PAGE 1-7)
HAY SAVER WHEELS ASSEMBLY

Figure 1-7 Ry,
Revised June 1997 due to ¢hanges or corrections (-- \]/ ) ,f},
resulting from machine audit. Changed part et (?)
marked with *. N

REF. NO. 2ART NO DESCRIPTION ary. REF._NO. PARTNO. _ DESCRIPTION ar.
1-7 1 358-020 BOLT-1/2-13 X 2" GRADE#S HEX 2 17 13 18089-007  NUT - 516-18 SMFLGE.T L. 12
1.7 b4 485011 WASHER-1/2 FLAT 2 17 14 69470-001  RING-HAYSAVER WHEEL MOUNTING 2
-7 B 1803105 SPRING-COMP. 528 1 1/4" CA 2 17 18 66274001 WHEEL-VERMEER HAY SAVER 2
1-7 4 121171-001  LOCK-TRANSPCHRT CHAIN 2 17 16 69083-003 HUB ASSY-HAY SAVER WHEEL
1-7 5 422.001  NUT-1/2 NG HEX JAM 2 (INC. TWO EACH OF REF. 17 & 18) 2
1-7 8 510018  COTTER PIN-5/32° X 2° ] 17 17 1719003  COLLAR-1 1/4' BEARING 4
77 a7013-001  LIFT PIN z 17 18 4051001 BRG-1 144 CYL WICOL 4
178 483005 WASHER-1 % X 1 X14 GAMB, 4 17 19 351016 BOLT-5/16-18 X 1 3/d" GRADE#S HEX 12
17 9 *596-001  ZERK-1/4" NF GREASE 45 DEG, 2 w720 354010  BOLT-3/8-16 X 1* GRADE#S HEX 2
1-7 10 209-003 NYLINER1GL16F 4 1-7 21 480-007 WASHER-3/8 8T LOCK 2
1.7 1 121076-:001  PIVOT ARM ASSY-RH (INC, ONE CF 1-7 22 11104-001  CAP-AXLE 2

REF. 9, TWO OF REF, 10 & ONE OF 1-7 23 121184-001  SHAFT 2
REF. 12) 1 17 24 2109-003  PINLOGKING - 2/8 X 2 174 4
121185001  PIVOT ARM ASS'Y-LH (INC. ONE OF REF. 8, 17 25 121190-001  EXTENSION ARM-fiH 1
TWO OF REF. 10 & ONE OF REF. 12) 1 121191001  EXTENSION ARM-LH 1

17 12 1439-003  CHAIN-1/4 PROOF COIL-23'/22LKS 2



(PAGE 1-8) 504 SUPER | BALER

BELT TIGHTENER ASSEMBLY

Revised June 1997 due fo changes or corrections
resulting from maching audit. Changed part
miatked with *.

Figure 1-8

__ DESCRIPTION

REF. NO PART NO.
1-8 1 377010
1-8 2 1809-001
1-8 3 75797-001
1-8 4 *598-001
3-8 5 1789-069
1-8 & 75807-001
1-8 7 1816-001
1-8 8 118081003
1-8 g 106983001
1-8 10 69277003
1-8 1 428-001
1-8 12 500106134

BOLT-1/2"-13 X 1"GRADEASCARRIAGE
NLIT-1/2 SM FLGE CENTER LOCK
ARM-BALE SIZE INDICATOR
ZERK-1/4" NF ST GREASE
SPRING-EXT.81800 X 17/ GA 24
MOUNT-COUNTER

RESET COUNTER

TIGHTENER-BELT (INC. REF. 4,15 & 16)
SPRING ASSY (INC. REF. 234 27)
CHAIN-16GA-4 1/2"

NUT-5/8 NC HEX

BOLT-5/8"11X13 1/2" GRADE SHEX

ary.
8
8
1
2
1
1
1
1
2
1
2
2

PART NG,
80142-001

2326-430
548-004
407001

90054-001
121156-001

71841-001
1803-132
$3190-001
501267-00%
77353-001
386-022
485-015
430-001
106981-001

DOUBLE SPRING ASSEMELY

DESCRIFTION

BAND-BALE SIZE INDICATOR
(INC. REF. 14)

DECAL- BALE SIZE IND.

S5QHSS 5/16-18 X 1/2W/ICUP PQINT
NUT-516 NC HEX JAM

SLIDE BUTTON

ROLLER ASS'Y-SHORT IDLER
{BREAKDOWN FIG. 1-22)
SCREW-5/8-11 X 1 1/2FLHD SOCK CP
SPRING-COMP.1 151600 X 1.3910-8
TUBE-AND 1.12500 X .218% DOM-4.0
WASHER-1/4-20D X 2322
PLUG-SPRING

BOLT-5/6-11 X 2 1/4" GRADE#5 HEX
WASHER-5/8 FLAT

NUT-5/8 NC SLTL GRADE 8 ZING
GLEVIS WELD

Figure 1-9
REF._NO PART NC. DESCRIPTION QTY

9 1 1803001  NUT-1/2 SM FLGE CENTER LOCK

19 2 82641001  PLATE-

19 3 430001  NUT-5/3 NC SLTL GRADE B ZING

19 4 82640001 MOUNT-SPRING

19 5 377044 CARRIAGE BOLT 1/2-13 X 4 1/2 GRS

9 6 1789-099  SPRING-2 7/80DX.499WIRE-27LONG

9 7 82639-001 PLUG-SPRING

19 8 106989-001  RCD - SPRING

9 9 106982-001  SPRING & PLUG ASSY {INC. TWO OF
REF. 3, 6-8 & 10)

1-8 10 106981-001  CLEVIS WELD

1-8 11 366-022  BOLT-5/8-11 X 2 1/4* GRADE#S5 HEX

1-9 12 485-015 WASHER-5/8 FLAT

K

[ BT L I S LN L L

EO

ary.

P P B B PR3 R B R DD



PICKUP ASSEMBLY

Figure 1-10

504 SUPER | BALER (PAGE 1-9)

Revised February 1899 due 1o ¢change
to flangette plated & bolt 7ine plated.
Changed paris marked with *.

HEF. NO. PAHT NG, _ DESCRIPTION
1410 1 1809-003  NUT-3/8 SMFLGETL.
110 ? 1713:003  GOLLAR-1 1/4" BEARING
1-10 3 4047001 BRG, 1 1/4" SPHERICAL W/COL
110 4 *505919-001  FLANGETTE 1 1/4" 62 MSTR FLTD
110 5 21204-008  BOLT-5/16-13 X 3/d 5T WHD GR & HEX
1-10 6 1788-041  PIN-EXPANSION 3/18X3/4
110 7 480-011  WABHER-1/2 §/T LOCK
1-10 ] 75705001 SHIELD-PICKUP
1-10 9 78171001 PIN-PICKUP BHIELD
1-10 10 105698001 PICK-UF END - RIGHT
110 il 79911001  BACKPLATE-PICKUP
119 12 £9032-001  BAND-FICKUE
1410 13 84531-001  PICKUP END PLATE (LEFT}
1-10 14 8704700t CAMTRACK
t-10 15 15288001 NUT-3/8-16NC SLTL GRADE 8
1-10 16 1808-007  NUT - 5/16-18 SMFLGET.L.
110 17 485007 WASHER-3/8 FLAT
1-10 18 483007 WASHER-17/8 X1 1/4 X 14 GAM.B,
110 19 1043-001  TURE-1 1/2'00 X 12 GA.-1 3/4"
1-10 20 $0482-001  COVER-CAM INSFECTION
110 21 '505951-001  BOLT-1/2-13 X1 BUT-HD S0C G5 2P
1-10 a2 501036:001  SLUGY 3/4" X 17/32" X 1/4"
1-10 23 358.014  BOLT-1/2-13 X 1 1/2"GRALE#S HEX
1-10 a4 1732-003  BEARING

ary,

—_ -
[P e I R L -

= s
L oo

=
s

o = e

BART NO.

REF. NO. DESCRIPTION ary.
1-10 25 424-001  NUT-1/? NG HEX 5
1-10 26 2326134 DECAL-INSTRUCTAIL CHAIN 2 X 4 1
1-10 7 69071-001  ARM-PICKUP ECCENTRIC 5
110 28 4B3-006  WASHER.1% X1 X 14 GA M.A. 10
110 28 GH776-001  BUSHING-FIBERGLAS3 11400 X1X1 1D
110 30 71346-001  ANGLE-TOOTH MOUNT 5
1-10 3 82859-001  DRUM-PICKUP 1
1-10 Kl 251006 BOLT 5/16-18 X 214" GRADE NG HEX 40
110 aa 16114:070  BOLT-¥8-16 X 2 HEX HEAD GR. 8 70
1-10 34 20845-001  BAR-TOOTH MOUNT ANGLE 10
1-10 a5 27097001 TEETH-RUBBER MNTD PICKUF a0
110 38 59436-001  PIN-TOOTH MOUNTING 3
114 37 1093007 TUBE-1 1/2'0D X 12 GA.-78" 1
130 38 4471-010  BOLT-1/2-13 1 5T-WHD GR.5 HEX 7
1-10 39 485005  WASHER-516 FLAT 1
110 40 1734007 HAIR PIN COTTER - .080 WIRE 1
1-10 H 76495001 STRAF-PICKUPR SHIELD PIN {INC. REF. 40) 1
1-10 42 82364-001  SHIELD-PICKUP UNDERCARRIAGE 2
110 43 358006 BOLT-1/2"-13X3/4'GRADEHAS HEX 1
110 44 485011 WASHER-1/2 FLAT 1
110 45 29970-583  LOCTITE BLACK MAX 1
1-10 46 "505920:001  FLANGETTE-1 1/4 72MMELTD, 2
1-10 &7 4052001 BRG 1 1/4 SPHERICAL W/COL 1



(PAGE 1-10) 504 SUPER | BALER

PICKUP LIFT ASSEMBLY

Figure 1-11

REF, NO. PART NO, DESCRIPTION QT
1-11 1 §7018-001  LEVERLIFT 1
113 2 a7014-001  TUBE-TORQUE 1
-1 a 354-018  BOLT-3/8-16 X 1 3/4" GRADEYS HEX 4
-1 4 16001 NUT-3/8 NC BLTL 4
1-11 5 1809-007 NUT-5/18-18 SM.FLGET.L. 4
1-1% & 28927-00F  BRG-1" W/COL 2
111 7 374008  BOLT-6/16"18 X 3/4 GDH5 CARRIAGE )
1-11 8 483-005  WASHER-1 % X 1 X14 GAMB, 4
1-11 :] 87034-001 HANDLE-LIFT 1
=11 10 1071008 TURE-34"0D312 GA.-5/18" 2
11 i 485-011  WASHER-1/2 FLAT 2
111 12 480-011  WASHER-1/2 $/T LOCK z
117 13 456-010  BOLT-1/2-13 X 1* GRADE#E HEX 2
111 14 26456-001 GRIP-BR /41D X 2 1/2 BLACK 1
111 16 28718:001  LIFT LINK )
-1 18 5ig-019  COTTER PIN-6/22" X 2" 4
11 17 87012-001 LIFT PIN 2

PICKUP TENSION ROD ASSEMBLY
Figure 1-12

REE.NO. PART NGO, DESCRIFTION ary.
192 1 756554001 ROD-PICKUP TENSION i
1412 2 87011-001  SLEEVE-PICKUP LIFT ROD 2
112 3 485-011  WASHER-1/2 FLAT ]
1412 4 1071072 TUBE-3/4"0D0 X12 GA.-8 7/8" 2
112 5 1803-115  SPRING-COMP.1 38 0D X 0"-13/84W. 2
112 6 421001 NUT-1/2 NC HEX 2
112 ¥ 422-001  NUT-1/2 NG HEX JAM 2




504 SUPER | BALER (PAGE 1-11)

TOGGLE PIVOT ASSEMBLY

Figure 1-13
Revigad Juns 1987 due to changes or carrections
resulling from machine audit. Changsd part
marked with *,
\
4
- ey
Loy -
- i cal
E‘.'{\ |
Ve f_
‘\‘m f_f w i \\'\tl“ﬂ‘__:l\}' ‘
)
i) ‘
\\ 1
\ | {
' (6 : !
\‘ | I
S : ‘l . i
| . .
L |
L " !
et e |
e ’ I a1 4 ‘
? Lo U |
U /\‘ G;t‘(\m [ - | ll |:".‘|} i
i ERAE oLl gh oy :
A | KRS : o = i
Y | |‘ o \ F3 |
AL N | {a) :
i | e Y : [\
1 [ I SN
| ’i ' el o ,
e by X Y
1N e | o
. ! I l ! =
'|| ra (s !C»'N‘ e ! -
W ‘Ggl e I“‘J \ (l
ST ]
kg
clooam
M e
] %
(o
REF._ND. PARTNG., _ DESCRIPTION . Qry.
1-13 1 A13:001  NUT-3/8 NC HEX JAM 2
1-13 2 485015 WASHER-5/8 FLAT 2
1-13 3 480-015  WASHER-5/8 S/T LOCK 2
1-13 4 B6641-001  PLATE-GATE ROLLER PWOT 2
113 5 366-014  BOLT-5/8.11 X1 1/2" GRADE#SHEX 2
1-13 ] 162767-001  PIVOT-TOGGLE ROLLER 1
1-13 7 123725-001  GUIDE-BOTTOM BELT 1
1-13 8 *368-012  BOLT-1/2-13 X 1 14" GRADENS HEX 2
1-13 & 422001  NUT-1/? NC HEX JAM 2
1-13 10 375-010  BOLT-39"-16 X 1'GD#5 CARRIAGE 4
113 1 1809003 NUT-3/8 SMFLGETL. 4
113 12 75618-001  BOLT-TOGGLE ROLLER 2
1-13 13 £9279-001 WASHER-RUBBER 200 X 9/16-1/2 4
113 14 11263.001  SLUG-3/16-11/20D 4
1-13 15 412:007  NUT-38 NC HEX 2
1-13 18 121186-001 ROLER ASS'Y-SHORT IDLER

{BREAKDCWN FIG. 1-22)
113 17 71841001 SCREW-5/8-11 X 1 1/2FLHD 3OCK CP 2



(PAGE 1-12) 504 SUPER | BALER

WINDGUARD ASSEMBLY

Figure 1-14

Revised Febtuary 1999 due to change
in part no. & boll. Changed part marked with °.

NT; ‘I::_'_E"fu_um..
3 :
1-14

o 1-14
1-14

1-1d

1-14

114

114

114

1.14

1

2
3
4

]
6
7
8
9

PART NC.

DESCRIPTION

377014
1809-001
B6794-001
*605965-0M
413001
17497003
BE797-001
101469-001
127284-001

BELT GUARD ASSEMBLY

Figure 1-15

REF. NO. PART NO.
115 1 79313001
115 2 374-008
1-15 3 1788009
115 4 75782-001
1-15 5 1808-007

BOLT-1/2-12 X 1 1/2'GO#SCARRIAGE
NUT-1/? SM FLGE CENTER LOCK
MOUNT-WINDGUARD

SQ HIS-3/8-16X2 172" ZP

NUT-3/8 NC HEX JAM

PIN-QUICK ATTACHMENT 1/4"
RETAINER-WINDGLUARD
WINDGUARD-STANDARD
TINE-WINDGUARD

DESCRIPTION

GUARD-BELT

BOLT-5/16"-18 X 3/4GN4HCARRIAGE
EXFANSION PIN-1/4" X 1"

PIN-BELT GUARD MOUNT

NUT - 51618 SM.FLGE.T.L.

o o B N



504 SUPER | BALER (PAGE 1-13)
TAILGATE LATCH SYNCHRONIZER ASSEMBLY

Figure 1-16
Reviscd February 1929 due 1o change
in part no. of bolt, Changed part marked with *. @

REF. NO. BART NO. DESCHIPTION QryY.

1418 1 368-022  BOLT-8/8-11 X 2 1/4" GRADE#5 HEX ?
366-044 BOLT-5/8-11 X 4 % GRADE#S HEX

{AUTOMATIC BALE KICKER OPTION) 1
1-18 2 479001 NUT-5/8 NG HEX JAM ?
1-18 3 75802-001  LINKAGE-GATE LATCH 2
1-16 4 358-012  BOLT-1/2-13 X1 1/4 GR 45 HEX 10
1-16 § 485011 WASHER-1/2 FLAT 10
1-16 € 422001 NUT-1/2 NC HEX JAM 2
116 7 1788-001  FIN - EXPANSION 174 X 1 % 4
116 ] 75684-001  ROLLER-LATCH ?
1-18 a 75636-001 ROLLER-LATCH 2
116 10 209001 NYLINER12L12F 2
118 " AB3-026  WASHER-1 174 X 3/ X14 GAME. 2
1-16 12 75631-002  LATCH-GATE (RIGHT) 1
7HEZT-001  LATCH-GATE (LEFT) 1
1-18 13 483-006  WASBHER-1 % X 1 X14 GAMEB. 4
1-16 14 200-003 NYLINER16L18F 1
1-16 15 597-001  ZERK-1/4" NF 0 DEG GREASE 7
116 16 480011 WASHER-1/2 5T LOCK 8
116 17 75637-001  MOUNT-GATE LATCH 2
11 18 78564-001  LINK-GATE LATCH ?
1:18 18 366-014  BOLY-5/8:11 X 1 1/2" GHADE#SHEX 2
366-032  BOLT-5/8-11 X 3 1/4" GRADEAI HEX !
1416 20 3584012 BOLT-38-16X 1 1/4" GRS HEX 4
116 bl 485-007 'WASHER-3/6 FLAT 4
116 22 1805-003  NUT-3/8 SMFLGBE T.L. 4
1:16 73 $1657-003  SHAFT-ABSY-GATE CROSS
{ING. TWO EACH QF REF. 24 &4 25) 1

1-16 24 *BUS5I-001 SO HRS-3/8-16 X 34 ZH 2




(PAGE 1-14) 504 SUPER | BALER

SHIELDS ASSEMBLY

Figure 1-17

Reviged June 1997 due to changes & corrections
resulting from machine audit. Changed/added
parts marked with .

REF.NO. PART NO. _ DESCRIPTION ary. REF. NO. PARTND. _ DESCRIPTION qr.
1-17 1 "1294-008 BOLT-5/18-18 X 314 8T WHD GR 8 HEX 11 117 19 70000-807 DECAL-WARNING i
1417 2 1809-007  NUT - 5/16-18 SM.FLGE.T.L. 4 147 20 89703001  SHIELD-GEARBOX 1
1417 3 75680-001 SHIELD-P.T.O 1 1417 21 354.012 BOLT-3/8-18X 1 1/4" GREHEX 2
117 4 1808-007  NUT - 5(16-18 SMFLGET.L. 2 17 o® 1809003  NUT-/8 SMFLGE T.L. 2
117§ *11535-001 WASHER-5/16 HARDENED 1 117 m 872001 HOLDER-11X17 1/2 INSTRUC. BOOK 1
17 5 1803-187  SPRING-COMP -1,50 2 7 A 1838:001 CONNECTOR-WIRE (ETC) 1
117 7 99914-001 PLATE-TWINE TENSION 1 117 25 435007 WASHER-3/8 FLAT 2
117 8 99906-001  TWINE BOX 1 117 26 2326-216 DECAL- CAUT/BA0RPM 3 X 4 1 1
117 2 2326-320 DECAL-IMPORTANT/OP MAN 1 117 27 28949-001  LATCH 1
117 10 70000-404  DECAL-IMPORTANT 1 117 28 4445001 LATCH-RUBBER {COMPLETE]) 1
7N +  DECAL-3" X 21" STRIPE 117 29 402-001  NUT-5/16 NG SLTL 10
17 12 70000-214  DECAL-504 1T ® 70000-254 DECAL-SURERI 1
117 13 20147001 SHIELD-STARTING ROLLEA CHAIN 1 1-17 3t 70000-253 DECAL-DRAWBAR HITCH POINT 1
117 14 2326-134 DECAL-INSTRUCT/OIL CHAIN i 117 2 2326-306 DECAL-INSTRUCT/TWINE TIE 1
117 15 2326-608 DECAL-VERMEER 4" 1 117 a3 *351-010  BOLT-5/18-18 X 1 GRADE #5 HEX i
117 16 79926-001  SHIELD-FRONT 1 147 34 *353-006  BOLT-5/16-18X3/4 TRET FLG HEX 3
117 17 75790001 PANEL-SHIELD FILLER 1
117 18 75811001  STRAP-P.T.0. SHIELD 1 +70000-775 DECAL-STRIPE 3" (SPECIFY LENGTH}



SHIELD ASSEMBLY - CHAIN

Revised June 1996 due 10 change in
part na. Changed part marked with *.

Figure 1-18

504 SUPER | BALER (PAGE 1-15)

REF. NO.
1-18 1
1-18 2
1-18 3
1-18 4
1-18 5
1-18 6
118 7
1-18 3
1-18 9
1418 10
1418 1t
118 12

FART NO.

DESCRIFTION

351-044
409-001
2326-310
75810001
1809-001
75753-001
86765001
70000-781
T0000-214
+
1838-001
70000-254

+70000-776

BOLT-5/16-18 X 4 1/2 GR 5 HEX HD
NUY-516 NC SLTL
DECAL-WARNING/PRCTECTION
STRAP-CHAIN SHIELD

NUT-1/2 8M FLGE CENTER LOCK
PANEL-SHIELD FILLER
SHIELD-LEFT SIDE

DECAL 10'VEAMEER LOGO (AG)
DECAL-504

DECAL-4" X 40" STRIPE
CONNECTOR-WIRE (ETC)
DECAL-SUPER |

DECAL-STRIPE-4" (SPECIFY LENGTH)

Ty,

—_ e ko o = G = D) Gk O



(PAGE 1-16) 504 SUPER | BALER
ROLLER KNIFE ASSEMBLY - STARTING ROLLER

Figure 1-19
Revised August 1957 due to
change in part number. Changed
part marked with *

REF. NO. PART NO. DESCRIPTION Qary,

1-19 1 *501944.001  ROLLER KNIFE 1



504 SUPER | BALER (PAGE 1-17)

SCRAPER ASSEMBLY - LOWER DRIVE ROLLER

Figure 1-20

Aevised March 1996 due to change in
bolt iength. Changed part marked wtih *,

REF. NO. PART NO. __ DESCRIPTION QrY.
120 1 *375-016  BOLT-3/8-16 X 1 314" GDHSCARRIAGE 4
1-20 2 1808-008 NUT-38 SMFLGE T.L. 4
1-20 3 1B09-007  NUT - 5116-18 SM.FLGET.L, 9
1-20 4 18380-010  BOLY-5/16-18 X 1 CARRIAGE GR, 5 9
1-20 5 B2685-001  MOUNT-ROLLER KNIFE 1
120 6 81410-001  BLADE-ROLLER KNIFE 1
120 7 81411:001  PLATE-KNIFE BLADE BACK 1

TWISTED BELT ASSEMBLY

REF. NO. PART NO, DESCRIPTION qary

121160001 HD ROLLER ASS'Y-LONG IDLER

(BREAKDCWN F1G. 1-22)

485-015  WASHER-5/8 FLAT

366-014  BOLT-5/8-11 X 1 1/2* GRADE#BHEX

480-015  WAEHER-5/8 S/T LOCK

361-006 BOLT-5/16-18 X 3/4* GRADE#5 HEX

485005 WASHER-5/16 FLAT

480-005 WASHER-5/16 &/T LOCK

76820001 GUIDE-BELT (TWISTED)

1-21

1-21
121
1-21
1-21
1-21
1-21
1-21

ol St O P
— o AR —



(PAGE 1-18) 504 SUPER | BALER

IDLER ROLLER COMPONENTS

Figure 1-22

ary.

BEF. NO. EART NO, DESCRIPTION LONG SHORT
02 17314001 COLLAR-1 172 2 2
122 2 121838-001  WASHER-RYERTEX 30D X 2D -.625 2 2
122 3 215003 BRG. 1 1/2 CYLINDRICAL W/CCL 2 2
192 4 121188:001 ROLLER ASSY-SHORT IDLER

(INC, TWO OF REF. 14 3) 1
121161001 ROLLER ASSY-LONG IDLER (INC.
TWO OF REF. 1% 3) 1
122 5 121129001 SHAFT-IDLER (LONG) 1
121128-001 SHAFT-IDLER (SHORT) 1

121180-001  ROLLER ASS'Y-LONG |DLER {ING. REF. 1-5}
1211566-001  ROLER ASS'Y-S8HORT IDLER (INC. REF. 1-5)



REF. NO
1-23 1
1-23 2
1-23 3
1-23 4
1-23 H
123 g
1-23 7
123 8
1-23 9
1-23 10
1-23 11
1-23 12
1-23 13
1-23 14
1-23 15

PAHT NO.

99863-003
98863001
89861-003
99661-001
2365-058
2965075
2985-073
117442-002
117442-004
117441003
117441001
23366-583
29970-583
29971-583
1015862-001

VERMEER LUBES ETC.

DESCRIPTION

A0We0 TRANS OIL § GALLON
80W80 TRANS OIL 2 1/2 GALLON
16W40 MOTOR OlL & GALLON
18W40 MOTOR OIL 2 1/2 GALLON
PAINT-VERMEER YELLOW 1 GAL.
PAINT-VERMEER YELLOW SPRAY
PRIMER-GRAY 1602 ENAMEL EPRAY
CHAIN LUBE - CASE {12 CANS)
CHAIN LUBE 14 OZ CAN
PENETRATING OIL-CASE (12 CANS)
PENETRATING OIL-14 OZ CAN
80209 ANTI SIEZE BRUSH TOP CAN
LOCTITE BLACK MAX

LOCKTITE BLACK MAX.10Z

ULTRA LF GREASE - TUBE

Figure 1-23

e —m o —a w4 A = s —& o~ 2 3 —a

504 SUPER | BALER (PAGE 1-19}

G
R
€
A
5
£



(PAGE 1-20) 504 SUPER | BALER

CHIAN OILER ASSEMBLY

Figure 1-25

Ravised March 1996 due 1o new oiler
replacing old oiler. Figure is new.




CHAIN OILER ASSEMBLY

Figure 1-25
Revised March 1998 due to new oiler
replacing old oiler. Figure is new.
REF. NO, PART NO. DESCRIPTION QTyY.

125 1 111742-053  RESERVOIR
111742-025  CAP-RETAINER
111742:023 ELEMENT-FILTER
1-25 2 351-020  BOLT-5/16-18%2 GD & HEX
485-005 WASHER-5/16 FLAT
125 3 2585-011  HOSE CLIP
125 4 353006  BOLT-5M16X%4 SELF TAP
1-25 5 4474-004  BOLT-6/6-18X1/2 FLG WHIZ
1-25 é 115172-003  MINIMASTER PUMP
1-25 7 350-014  BOLT-1/4 UNF X 1 Y2 HEX
403-001  NUT-1/4 LOCKING
1-26 8 111742008 BARBED FITTING
1-26 2 11742019 TUBE-NEQPRENE TANK
126 10 M1742-013  METER UNIT

1-25 N 111742-015  METER UNIT

126 12 115172-01%  PUMP STRIKER BRACGKET
1-25 13 116172-005  MANIFOLD

1-25 14 115172.015  DRIVE CHAING BRACKET
1-25 15 111742.037 BRUSH ASSEMBLY

125 18 11742007 ELBOW ASSEY-5/16" UNF

125 17 15172010 PIPE CLIP

125 13 111742-041  CONNECTOR ASSY.-6/16" UNF

125 19 115172.008  PUMP MOUNT BRACKEY

126 20 111742-027  TUBE-5/32" NYLON (SPECIFY LENGTH) A/

[="g A L LR N R T i Sy GO T L S TR R G L X R

125 2 MEI72-017  UPPER MAIN DRIVE CHAIN BRACKET
25 22 111742-029  HOSE-5116" BIGNALL (SPECIFY LENGTH) A/
126 23 59634-001 NYLONTIE 2
126 24 53653-014  BOLT-1/4"-20X1 1/2" SELF TAP 2
125 25 358-014  BOLT-1/2-13X 1 1/2° GD S HEX 2
126 26 485-003 WASHER-1/4" FLAT 2
12 27 115172.013  STARTER ROLLER CHAIN BRACKET 1
374-006  BOLT-5/16™18X3/4" CARRIAGE 1
408-001  NUT-5116" FLG. WHIZ LOCK 1
126 28 15172007 TUBE-1/4* NYLON (SHEATHING) MR
126 29 2326918 DECAL-WARNING 1
125 a0 116172.021  DECAL-OIL ADVICE 1
125 A 118172-023  DECAL-PARTS/INFO 1

504 SUPER | BALER (PAGE 1-21)



(PAGE 1-22) 504 SUPER | BALER

DOUBLE TWINE WRAP MOUNT ASSEMBLY

Figure 1-26

Revised March 1996 dus to elimination
of lock washer from blade assy.

REF. NO. PART NO. DESCRIPTION qry,
126 i 88405-003  MOUNT ASSY-TWINE WRAP (INC.
ONE EACH OF REF. 21 & 22) 1
1-26 2 88388-001  PIVOT-CUTTER 1
1-26 3 383%4-001 ACTUATOR - CUTTER 1
1-26 4 103339-001  PLATE - TWINE TIE 1
1-26 5 86804-002 BRACKET-TWINE TIE MOUNT, RIGHT,
SHOWN i
B604-001  BRACKET-TWINE TIE MOUNT, LEFT 1
1-26 8 37r7-014  BOLT-1/2-13 X 1 1/2"GD4GCARRIAGE 4
1-26 7 104196-001  BLADE-STAINLESS H.D. UTILITY 2
1-26 8 75965001  PLATE-TWINE TIE KNIFE BACK 2
1-26 9 400-001  NUT-3/16 NC HEX 4
1-28 10 358-012  BOLT-1/2-13 % 1 1/4 GR #5 HEX 2
1-26 1" 480-011  WASHER-1/2 §/T LOCK 2
126 12 485-011  WASHER-1/2 FLAT 8
126 13 104208-001  SCREW-10-24 X 3M4SLOTHEX WASHHD 4
126 14 550-014  SQH8S-1/213X1 % 1
126 15 7012 BOLT-1/2-13 X 1 14" GOASCARRIAGE 4
1-26 16 1808001 NUT-1/2 SM FLGE CENTER LOCK 8
126 17 412-001  NUT-3/8 NC HEX 3
1-26 18 4B5-007 WASHER-3/8 FLAT 2
126 19 18034133 SPRING-COMP 15/160DX4 1/2 .080 1
1-26 20 88414-001 BUSHING-GUIDE 1
126 21 422001 NUT-1/2 NG HEX JAM 1



504 SUPER | BALER (PAGE 1-23)
DOUBLE TWINE WRAP ASSEMBLY

Figure 1-27

Revised June 1997 due to changes &r corractions
resulting from machine audit. Changed/added
parts marked with *.

REF. NO. PART NO. DESCRIPTION ary. BEF. NO. PART NOQ. PESCRIPTIGN ary,
1-27 i §8385-003 STOP ASSY-TWINE ARM (INC. REF. 485) 1 127 A 88400001 SLIDE-TWINE TIE 1
1-37 2 4658012 BOLT-1/2-13 X 1 1/4 GR #5 HEX 3 127 22 1788023 PIN-EXPANSION 1/4 X114 2
1-27 3 1808-001  NUT-1/2 8M FLGE CENTER LOCK 2 127 23 209001 NYLINER1ZL12F 4
127 4 550-014 SQHSS12-13X1% 1 127 24 483-001  WASHER-1 1/4"0D X 3/4"ID-10GA MB 2
127 5 422-001  NUT-1/2 NC HEX JAM 3 127 25 88396-003 TWINE ARM ASSY-BLAVE (INC, REF. 14} 1
1-27 6 90690-001  INDICATOR-TIE 1 127 28 88418-001  SLIDE-TUBE 1
127 7 485-007 WASHER-3/8 FLAT 2 127 27 88415001 BAR-LINKAGE 1
1-27 8 "1809-003 NUT-3/8SMFLGTL. 1 127 26 88413-001  TIE RQD 1
1.27 9 485:003  WASHER-1/4 FLAT 2 127 28 430-007 WASHER-3/8 8T LOCK 2
127 10 §10-007 COTTER PIN-7/64" X 34" 2 127 30 354-014  BOLT-3/8-16 X 1 1/2'GRADE#S HEX 1
127 N §8412-001  ROD-INDICATOR 1 127 1492.001  BALL JOINT 2
127 12 4734001 NUT-1/4-28 NF HEX 2 .27 a2 446-001  NUT-3/8 NF HEX 2
1-27 13 1489001  BALL JOINT - 1/4" 5P1002 GP 1 127 3 1074-013  TUBE-3/4"0D X 711" D-916" 1
127 14 *5086-001  ZERK-1/4" NF 45 DEG GREASE 1 1-27 3 508-001 ZERK-1/4"NF ST GREASE 1
1-27 15 87300-003 TWINE ARM ASSY-MASTER (INC. REF. 34} 1 127 35 93412-001  RETARDER - TWINE SNAP 2
127 16 1681-009  TUBE-1"0D X 9116"1D-3/8 1 1-27 36 30014 BOLT-1/2-13 X 112 BUT-HD SOC & t
1-27 17 360-016 BOLT-1/2-13 X1 3/4 BUT HD.SCC. 1 1-27 7 485011 WASHER-1/2 FLAT 2
127 18 88416-001 BAR-LINKAGE 1 1-27 30 *354-010  BOLT-3/8-18X1 GRADE 5 HEX 2
127 19 413001 NUT-3/8 NG HEX JAM 2 1-27 39 *480-003  WASHER-1/4 ST LOCK i
127 20 354-002 BOLT-3/2- 16X 1 1/4" GRS HEX 1 1-27 40 ‘45420056 WASHER-7/8 0D X % 1D X 18 GAMB. 2



(PGAE 1-24) 504 SUPER | BALER

DOUBLE TWINE WRAP CROSS TUBES ASSEMBLY

Figure 1-28

REENG PART NO DESCRIPTION feing
128 4 88402-001 TUBE-TWINE FEED 1
1-28 2 90675001 CROSS TUBE WELD 1
128 1 90842004 TWINE TIE SHIELD WELD 1
1-28 4 1809007 NUT -516-18 SM.FLGET.L. 3
128 & 568-00  U-BOLT - 154618 1
1-28 [} 90186-001  INSULATOR-PORCELIN 1/2iD 3
128 7 374-006 BOLT-5/18"%18 X 3/4 GD#CARRIAGE 1
128 8 90169-001 TWINE GUIDE WELD 1
128§ 50625-001  INSULATOR-HOLDER WELD 1
128 10 403000 NUT-1/4 NG SLTL 1
198 1 91406-009  CABLE ASSEMBLY 1
128 12 1809-001  NUT-1/2 SM FLGE CENTER LOCK i
128 13 90624-007  PLATE-TWINE TIE 1

| m— T




504 SUPER | BALER (PAGE 1-25)

BALE RAMP ASSEMBLY

Figure 1-29

Revised March 1986 due to change to
zink plated washer & roll pin. Changed
pans marked with *.

REF. NO. PART NO. DESCHIPTION ary.
1-29 1 121083-001 RAMP 1
1-29 2 121152:01  TUBE 4
129 3 485-017  WASHER-3/4 FLAT 10
1-29 4 *483-071  WASHER-1 1/4 X 3/4 X14 GAM.B. ZINC PLT. 8
129 5 121148-001  PIVOT PIN 2
129 6 *1788-047  PIN-EXPANSION 174 X 1 174 2INC PLY. 8
129 7 1803-039  SPRING-COMP.5/16 X 7/8ID X6" 4
129 8 485-015  WASHER-5/8 FLAT 8
1-29 9 121149-001  PIN 4
129 10 121000001 PIVOT PIN 2
129 U 598-001 ZERK-1/4" NF ST GREASE 2
199 t2 1909-003  NUT-3/8 SM FLGE T.L. 6
129 13 354-036  BOLT-3/8-16 X 3 3/4"GRADE#S HEX 6
129 14 360-060  BOLT-34-10 X 6" GHADE #5 HEX 2
120 15 121084001  RAMP STOP 2
129 16 1809-011  NUT - 3/4-10 SM FLGE, Tl.. 2
129 17 121130-001  BASE 2
120 18 121142-001  PIVOT BRACKET 2



(PAGE 1-26) 504 SUPER | BALER

JACK COMPONENTS ASSEMBLY

Figure 1-30

Revised March 1986 due to addition
of figure to manual.

REF.NQ. PARTNO. _ DESCRIPTION QTy.
1-30 1 93822-005 KIT-BEVEL GEAR REPLACEMENT
2000 LBS. {INC. ROLL PINS & BEVEL
GEARTS) 1
1-30 2 93822-000 KIT-COVER REPLACEMENT 2000 LBS.
(INC. COVER & COVER CLIP} 1
1-30 3 93g22-011  KIT-MANDLE REPLACEMENT {INC.

HANDLE, ROLL PIN & BUSHING) 1
1-30 2556-025 BEARING-THRUST 1
1-30 2656-027  SLEEVE-FELT 1
1-30 6 2556-029  WASHERTHRAUST 1

[ )



504 SUPER | BALER (PAGE 2-1)

HYDRAULIC COMPONENTS LOCATION DIAGRAM

Figure 2-1
1/4 %X 108 H
T Z Y L ﬁ i
TAILGATE TAILGATE
CYLINDER CYLINDER
FIG.2-3 FIG.2-3
i 1/4 X 148
1»- e L Tl A el i ’/,_.;_‘:g,..;.‘.f./’%

o
-
N = FLOW CONTROL
= VALVE
FIG.2-4
1/4 X 26
Wiia oot oty
w0 - oo
o Q;/“ - 1/4 X 26
ae "\,\___& s 1 k
- . o
[l ]
TWINE WRAP A=
CYLINDER <+
| FIG.2—4 ™
CHECK p
VALVE
F1G.2-3 -
@l ] -
- CROSSOVER CROSSOVER
» RELIEF RELIEF
=t VALVE VALVE
=~ FIG.2=3 FIG.2-4
o o
[ M~
b »
o [l
T e
o) )
L1 - K
T0 70
TRACTOR TRACTOR

QT Ze A PRESSURE/RETURN LINE



(PAGE 2-2) 504 SUPER | BALER
HYDRAULIC COMPONENTS LOCATION DIAGRAM - HIGH DENSITY

Figure 2-2

RELIEF VALVE
FIG.2=-5

PRESSURE

i/4 X 18 7= GAUGE
T (Q)) FIG.2-5

1/4 X 220
- /'/'.‘,)./:/F ; o i “‘/’/‘.’- /::"—':’-/‘;7 -t
/”/ff-._ﬁ
< s
I HYD. CYLINDERS e
. FIG.2-5 a
~ oy
" M
L
E/a
: . ["'
, | T
1/4 X 190 j
1 TIIT A T
RIGHT LEFT

vz T 242 PRESSURE/RETURN  LINE



504 SUPER | BALER (PAGE 2-3)

HYDRAULIC TAILGATE ASSEMBLY

Figure 2-3

Reviged June 1987 due to changes or corrections
resulting from machine audit. Changed parts
marked with *.

REF. NO. PART NGO, .. DESCRIPTION Qry. REF. NO, PART NO. DESCRIPTION_ Qry.
23 1 500085-001 HYD. MALE COUPLER-POPPET STYLE 2 2-3 18 60808-001  FITTING-4M X 4W JIC 8TR ADAPTER 1
23 2 4225-063 FLEX STEEL CORE-1.00 ] 2-3 17 53643-083  HOSE-1/4 X18 4FEN JIC 100R1 i
23 3 57940183  HOSE-3/8 X 72 6FS JIC (100R2) 2 2-3 18 57950:001  FITTING-EM X 4 JIC 90 DEG, 2
2-3 4 *1809-007 NUT-5/16-18 SMFLG T.L. 2 2-3 18 £9473:001 COVER-CYLINDER 2
2-3 5 *82931-001  FITTING-6M X 4M JIC 45DEG.ELBOW 1 23 20 53843.047 HOSE-1/4 X 96 4FS JIC {100R1} 1
2-3 8 £0247-001  FITTING-8M X M JIC 8T, 4 23 A 68996-001 TEE-4FS JICBCH X aM JIC X 4M JIC 2
23 7 80051-001  VALVE-RELIEF (BREAKDOWN FIG, 2-11} 1 3 2 53843055 HOSE-174 X 148 4F5 JIC (100R1) 1
23 § 485-005 WASHER-5/16 FLAT 2 23 23 57668:001  6M O-RING 4M JIC STRAIGHT 2
2-3 9 351-020 BOLTS-5/16-18 X 2'GRADE#5 HEX 2 PRI 53843173  HOSE-1/4 X 114 4FS JIC 100R1 2
2-3 10 53657001 FITTING-8M QR X 4M JIC 8T, 1 23 2% £9634:001 NYLONTIE & 3
2-3 1" 53658-001  FITTING-4M JIC X 4 F8 JIC 90 DEG 1 23 28 483-007 WASHER-17/8 X1 1/4 X 14 GAM.B. 2
2-3 12 60248-001 TEE-4MJIC X dMJIC X 4FS JIC 1 23 27 1768-005  FIN - EXPANSION 518X 2 1/4 4
2-3 13 60048-001  FITTING-8M X 3/ STR, ADAPTER 1 23 28 108993001  CYLINDER 2 X 22 (BREAKDOWN FIG. 2-8} 2
23 14 71882:001  FITTING-3/8FS X 6M 60 DEG. 1 23 29 75801001 STOP-CYLINDER 2
2-3 15 90047001  VALVE-PILOT OPERATED CHECK 23 0 2109-003  PINLOCKING - 38X 21/4 2

(BREAKDOWN FIG. 213} 1 23 3 53843-043  HOSE-1/4X108 4F5 JIC (100R1) 1



(PAGE 2-4) 504 SUPER | BALER

HYDRAULIC TWINE WRAP ASSEMBLY

Figure 2-4

Revised April 1997 due to change in fitting
& addition of couplers. Changed pans marked
with *,

..-‘/
@) ONY: -
S Lgy )
mi M l-!’,':-'.“\' ‘;.
SR 5 -
T, .“{:"- F ‘ %-\.‘
A g (5)
o A gy
e

T

REF.NO PARTNO, _ DESCRIPTION _, Q1Y
24 1 356-022  BOLT-1/2-13 X 2 1/4"GRADEAS HEX 1
24 2 422001 NUT-1/2 NG HEX JAM 1
24 3 103335-001  CYLINDER-2 X B (BREAKCOWN FIG. 3:6) 1
2-4 4 4542-006  WSHR-7/800 X1/21D X18 GAMB 1
24 5 58295-001  FITTING-4M OR X 4M JIC 45 DEG. 2
a8 53843077 HOSE-1/4 X 26 4FS JIC {100R1) 2
24 7 568001 U-BOLT - 1/4"-20 1
24 8 480003 WASHER-1/4 /T LOCK 2 REF. NO. PARTNO, __ DESGRIPTION QrY.
24 ¢ 401001 NUT-1/4 NG HEX 2
2410 §6647-001  FITTING-1/4M X 4M JIC 90 DEG. 2 24 19 §7940-153  HOSE-3/8 X 72 6FS JIC (100R2) 2
2.4 11 2326-308 DECAL-INSTRUCT/TWINE TIE 1 24 20 510021 COTTER PIN-3/168" X 1" 1
244 12 1825001 VALVE (BREAKDOWN FIG. 2-14) 1 2-4 21 '500085-001  HYD MALE COUPLER-POFPET STYLE 2
24 12 53657001  FITTING-3M GR X 4M JIG 8T, : 4 2 79984-001 RESTRICTOR- #LT-8-6 i
24 1 90060001  VALVE-RELIEF (BREAKDOWN FIG. 38) 1 24 23 791009 O-RING i
24 15 351030  BOLT-5/16-18 X 3'GRADE 45 HEX : A 485005 WASHER-§/16 FLAT 2
24 16 480-006 WASHER-516 8T LOCK 2 4 25 £3843-001 HWOSE-1/4 X 30 4F5 JIC (100R1) 1
24 17 408-001  NUT-516 NC HEX 2 24 26 61438-001 FIMTING-4 JICM X 4 JIC FS 45 1
24 18 *60247-001  FITTING-8M X 6MJIC ST. 4



504 SUPER | BALER (PAGE 2-5)

HYDRAULIC HIGH DENSITY ASSEMBLY

Figure 2-5

Revised June 1997 due 1o changes or corrections
resulting from machine audit. Changed/added
parts marked with =,

SHIFLD FILLER
FANEL
L@
0
8. ﬂ
-, N ﬂwﬁfﬂ
]

REF.NO. PARTNO. _ DESCRIPTION Qry. REF, NO. PARTNO. _ DESCRIPTION o1l
25 1 B2377-001  GAUGE-PRESSURE 1000P8| W/FLG. i 2-5 e 93410-001  VALVE-IN-LINE CHECK 2
25 2 65786-001  FITTING-1/4FX4M JIC SOLID STR. 1 25 22 53843181 HOGE-1/4 X 220 4F5 JIC (100R1)

&5 3 350-006  BOLT-1/4-20 X 3/4"'GRADE #5 HEX 2 25 23 53843-285 HOSE-1/4 X190 4F5 JIC 2730 PSI 1
2.5 4 *405-001  NUT-1/4 NG FLG WHIZ LOCK 4 25 2 92080-001  CYLINDER ASSY-2X16 (BREAKDOWN

25 5 89726-001  MQUNT-GAUGE 1 FIG. 2-10) 2
23 ] 350-016  BOLT-1/4"-20 X 1 3/4" 2 2-5 23 428-001  NUT-8/8 NC HEX 2
25 7 119086-001  VALVE-RELIEF (BREAKDOWN FIG. 2-12) 1 3 2 92077-001  ROD - EXTRA TENSION 2
25 8 92084-001  MOUNT-VALVE 1 25 27 20938-001  STRAP-NYLON CABLE TIE PLTIM &
25 8 59928-001  FITTING-8F JICX4M JIC ST REDUCER B 25 28 65570-001  6M X 6M JIC 90 DEGREE LONG 1
25 10 70035-001  FITTING-6 M JIC X 6M JIC STR. 1 25 29 60851-001  FITTING-6M JICXSFS JIC SOELBOW 4
2.5 1 68774-001  FITTING-6M X 6M JIC (BCHYXEM JIC 3 25 30 83411-001  6M O-RING X 6FS JIC STR ADAFTER 2
25 12 *21294-006  BOLT-5/16-18X3/4 ST WHD GR 8 HEX 2 2-5 N 56648-001  FITTING-AM JIC X 4M JIC 5TR. 1
25 13 53843-033 HOSE-1/4 X 18 4FSN JIC 100R1 1 =3 32 59403001  CAP NUT -6 JIC 1
25 14 57940-049 HOSE-3/8 X 12 6F5 J1C (100R1) 1 25 33 60852-001 M JIC X 6FS JIC SWIV.NUT B TEE 2
25 15 #66-022  BOLT-58-11 X 2 14" GRADE#S HEX 2 25 M 377-044 CARRIAGE BOLT 1/2-13 X 4 1/2 GRS 4
2.5 16 485.015 WAGHER-5/@ FLAT 4 25 35 82640-001  MOUNT - SFRING 2
23 17 430-601  NUT-5/8 NC SLTL GRADE B ZINC 4 25 36 82641-C01  PLATE 2
25 18 68787-001  FITTING-6M (BCH)X6M JICXEM JIC 2 25 1808-001  NUT-1/2 M FLGE CENTER LOCK 4
25 19 57940-039 HOSE.3/8 X 14 6FS JIC (100R1) 2 25 38 4225-001 3D-1280 FLEX STEEL CORE-8" 1
25 20 57940-033 HOSE-3/8 X 34 6FS JIC (100R1) i 25 39 '485-001  WAEHER-5/16 FLAT 2



(PAGE 2-6) 504 SUPER | BALER

HYDRAULIC PICKUP - LIFT ASSEMBLY

Figure 2-6

Revised April 1997 dus to addition
ot fitting & couplers. Added parts
marked with .

G

@O |

REF. NO. PARTNG. . DESCRIPTION ary.

26 1 105351001  CYLINDER-HYDRAULIC
(BREAKDOWN FIG. 2-7)

1
26 2 358:016  BOLT-1/2-13 X 1 3/4 GRADE #5 HEX 1
2:6 3 485011 WASHER-1/2 FLAT 1
26 4 421-001  NUT-1/2 NC HEX 1
2.6 5 60908-001  FITTING-4MX4M JIC STR ADAPTER 2
26 6 105378-001  BUSHING 1
26 7 53843053  HMOSE-1/4 X 136 4FS JIC (100R1) 2
2:6 8 105375-001  WELDMENT CYL, LIFT BRKT 1
26 9 106966-001  CLAMP-MOQIFIED 2
6 10 108377-001  WASHER 1
26 B 1788:001  PIN - EXPANSION 1/4 X 1 % 1
26 12 ‘83857-001  FITTING-8M OR X AM JIC 5T 4

2

28 13 '500085-001  HYD. MALE COUPLER POPPET STYLE



504 SUPER | BALER (PAGE 2-7)
HYDRAULIC CYLINDER COMPONENTS - 2" X 5"

Figure 2-7

HE @

BEF. NO. PART NO DESCAIPTION ary,
27 1 830-011  NUT-7/8-14 NF 8LTL UTC 1
2-7 2 £2919-001  UNI-RING 1
27 ) 20383-001  O-RING 1
27 4 53167001 PISTCN-CYLINDER 1
7 5 78572-001  ROD-PISTON 1
27 & £5031-001  BODY ASEMBLY-CYLINDER 1
27 7 53168-001  GLANC-CYLINDER 1
27 8 19511001 RODSEAL 1
27 g 51181001  O-RING 1
27 10 52820001 BACK-UP WASHER 1
27 n 602-200  SNAP RING-INT i
27 12 19512-001  WIPEH 1

108351-001  CYLINDER-2" X 5" HYDRAULIC
(ING. REF. 112}
56651-001  REPAIR KIT-GYL (INC. AEF. 2, 3, & B-12)



(PAGE 2-8) 504 SUPER | BALER

HYDRAULIC CYLINDER COMPONENTS - 2" X 22"

Figure 2-8

2

AAEYY
A AN
=h
) -
5 —_
A\ ARRNY
REE_NO EART NO. DESCRIPTION aTy, BEE _NO, PART NO DESCRIPTION
28 1 106994-001  BODY ASSY - CYLINDER 1 +8 10 B11B1-001 O-RING
28 2 53167-001  PISTON-CYLINDER 1 28 A 19511-001  ROD SEAL
28 8 52019001 UNI-RING 1 28 12 19512:001  WIPER
2-8 4 330-011  NUT-7/8-14 NF SLTL UTC 1 2-8 13 2B687-001  ZERK-17438 STEW WARN PRESS-IN
28 8 20883001 O-RING 1 28 14 106992-001  BACKUP RING
28 8 89427-001  ROD-CYLINDER FISTON 1 2-8 15 1068998-001  SNAP RING-1 11118 EXTERNAL
28 7 106997001 SNAP RING-2.00 SPIRAL INTERNAL 1
a8 8 106991-001  GLAND - CYLINDER i
28 8 52020-001  BACK-UP WASHER 1 107620601 SEAL KIT-CYLINDER (INC. REF. 3, 5, 7, 9-12)
106993001  CYLINDER 2 X 22 {INC. REF. 1-15)
HYDRAULIC CYLINDER COMPONENTS - 2" X 8"
Flgure 2-9
AL TTERTNY N
77 4 7

LYANNY LLLLLIR BRI RN

: O ®
BEF. NO FART NO, DESCRIPTION a1y, HEF, NG PART NO. DESCHIFTION
29 1 103338001 BODY ASSY-CYL. 1 29 8 52020001 BAGK-UP WASHER
29 2 53167-001 PISTON-CYLINDER 1 2-8 10 51181001  O-RING
29 3 52919-001  UNLRING 1 2-2 11 19511-001  ROD SEAL
29 4 330-011  NUT-7/8-14 NF SLTLUTC 1 2-2 12 19612.001  WIPER
28 5 20383001 Q-RING 1
29 8 102336-001  ROD-PISTON 1 56651-001 REFAIR KIT-CYL. {2X5 VERMEER)
26 7 602200  SNAP RING-INT. N5000-260 1 {INC. REF. 3, 5,7, &9-12)
29 8 §3168-001  GLAND-CYLINDER 1 108335001 CYLINDER-2 X 8 {INC. REF. 1-12)



504 SUPER | BALER (PAGE 2-9)

HYDRAULIC CYLINDER COMPONENTS - 2" X 16"

Figure 2-10

REE.NO, PARTNQ, _DESCRIPTION ary.
=0 91220-001  ROD-PISTON 1
20 2 20383-C0t  C-RING 1
me 8 £02-200  SNAP RING-INT. 1
e 4 19512-001  WIPER 1
210 5 19511001  ROD SEAL 1
210 8 53168-001 GLAND-CYLINDER 1
210 7 62920001 BACK-UP WASHER 1
210 8 51181001 O-RING 1
210 9 £2919-001  UNI-RING 1
210 10 £3167-001  PISTON-CYLINDEA 1
R T B 330-011  NUT-7/8-14 NF SLTL UTS 1
20 12 81218-001  ASSY-CYLINDER BODY 1

56651-001  REPAIR KIT-CYL, {2X5 VERMEER)
(INC. REF, 2, 3-5 & 7-8)
92080-001  CYLINDER ASSY-2X14 (INC. REF. 1-12)



(PAGE 2-10) 504 SUPER | BALER

CROSSOVER RELIEF VALVE COMPONENTS

Figure 2-11
Revised June 1986 due to correction in
valve description. Changed parts marked with ™.
REF. NO. PART NO. DESCRIPTION
211 1 90050-003  VALVE-HELIEF 500F 5110 GFM
211 1 90051-003  VALVE-RELIEF 1/4GPM/1600 P3|
2-1 2 90050-005 REPAIR KIT-RELIEF VALVE
2.1 3 90050-007 BODY-RELIEF VALVE

"90050-001  VALVE-CROSSOVER RELIEF 1 GPM
500 PSI (INC. REF. 1-3)

*90051-001  VALVE-CROSSOVER RELIEF 1 GPM
1600 PSI (INC. REF. 13}

PILOT OPERATED RELIEF VALVE COMPONENTS

Figure 2-12
REF. NQ. PART NO. DESCAIPTION orY,
2.12 1 119086-008  VALVE-RELIEF (INC. REF= 2,3 & 4) 1
212 2 118086-005  C-RING 1
212 3 115086-007  WASHER-BACKUP 1
2-12 4 110086-009 QRING 1
2-12 5 179086-011  BODY-VALVE 1

119086-001  VALVE-RELIEF TENSION (INC. REE. 1-5)




504 SUPER | BALER (PAGE 2-11)
PILOT CHECK VALVE COMPONENTS

Figure 2-13

BRENG, PART NQ DESCRIPTION Qry,
13 90047003 PISTON-PILOT 1
213 2 90047-005 REDUCER-EXPANDER ADAFTER 1
213 3 90047-007  SNAP RING-$/2 INT 1
>3 4 90047-009  VALVE-CHECK 1
213 8 91289-001 REPAIR KIT-GHECK VALVE 1

90047-001  VALVE-FILOT OPERATED CHECK
(INC. VALVE BODY & REF. 1-5)

FLOW CONTROL VALVE COMPONENTS

Figure 2-14
EEF.NO, PAHT NO, __DESCRIFTION oy,
214 14 1825003 PLUG-BRASS 1
544 2 1825-005  SPRING 1
2414 3 1825-007 BALL 1
214 4 1825-008 RETAINER 1
244 8 NSS  BODY 1
214 B 1825-013  O-RING 1
a7 1825-015  WASHER-BACKUP 1
=14 8 1626017 NEEDLE 1
B4 ¢ 1825-01%  MOUSING-BRASS 1
2-14 10 1825-021 NUT-BRASS 1
2-14 1 1825023 KNOB-KNURLED 1

1825001  VALVE - FLOW CONTROL (INC. REF, 1-11)






504 SUPER | BALER (PAGE 3-1)
CROSS DRIVE SHAFT ASSEMBLY

Figure 3-1
Fevized Novembar 1997 due to addition
of gearbox. Used on machines w/Serial
No. 5648-5723. Added part markad with *.

I"OR MIGH DENSITY
DRIVELINEG ONLY

BEF.NO. PART NO. DESCRIPTION, . ary. REF. NG, PARTNO, __DESCRIPTION _ aty.,
31 358-012  BOLT-1/2-13X 1 1/4 GR #5 HEX 5 311 1500-013  SET COLLAR-1 172" (PLATED) 1
M2 480011 WASHER.1/2 ST LOCK 9 12 213039 FLANGETTE 80MM NON-LUBE 2
31 3 485-011 WASHER-1/2 FLAT 4 3-1 13 212:001  BRG. 1 1/2 SPHERICAL W/COL i
31 4 52336-001 GEARBOX ASSEMBLY (BRZAKDOWN 31 14 1731:001  COLLAR-1 1/2 4W2-224EL 1

FIG. 312) 1 15 483009 WASHER-2 1/4X1 % X 14 GA M. 2
*95958-001  GEARBOX ASSY. (BREAKDOWN FIG. 3-12) 31 16 358.010  BOLT-1/2-13X1" GRADE#S5 HEX 3
{USED ON MACHINES SERIAL NO. 3117 1778072 CHAIN ASSY-60-1 72 PITCHES 1
5648-5728) 1 1769-005  ROLLER LINK - 50-1 PKGD
31 5 1805-001 SPRKT-60B 18H 1 3/8 B 65188 1 1773-005  CONN, LINK - 60-1 SF PKGD
31 ] 1806-001 SPRKT-G0B 18H 1 1/2 B 3/8 KW 1 1770-005 OFFSET LINK - 60-1 PKGD
M7 1774-001  CONN. LINK - 80-2 SF PKGD 3 18 1814-011 SPROCKET-60 $DS 23H 2
1769.001  ROLLER LINK 351 PKGD 3119 1692007 HUB-SDS 1 % BUSHING (INC. ONE OF
1781-018  60-2RRC 18L 13 1/2" WIC REF ) 2
g 579-003 HKEYS-38 X 38X 11/4 3 4593013  BOLT-1/4-20 X 1 3/8" HEX HEAD 6
9 84546001 SHAFT-CROSSDRIVE 1 31 20 101512.005  RND.TUBE 3/400.X11GA.DCM-.375 1
10 1100-075  TUBE-RND. 1 3/4 OD X 12 GA. - 81 1



(PAGE 3-2) 504 SUPER | BALER
STARTING AND LOWER DRIVE ROLLER ASSEMBLY

Figure 3-2

lRevised February 1998 due to ¢change
in bolt & ramoval of split lock washer.
Changed part marked with *.

REF. NO. PART NO. DESCRIPTION aTy, REF. NO. PART NQ. DESCRIPTION QTy.
32 1 578-003 HKEYS-1/4 X 1/4 X1 1/4 1 ag 27 1814001 SPRKT-60 508 244 RO 1
&2 7 2327027 SPRKT..608 15H 1 1/4B/1/4KY-58 1 3.2 28 181413 SPROCKET-60 SDS 17H 1
32 3 1083 011 TUBE-1 /2" QD X 12 GA.-1/4" 2 37 29 1773005 CONN. LINK - 60-1 SF PKGD
32 4 1719-003 COLLAR-1 1/4" BEARING 2 1760-005  ROLLER LINK - §0-1 PKGD
32 5 4047-001  BRE. 1 144" SPHERICAL W/COL P 1770-005  OFFSET LINK - 60-1 PRGD
32 8 4060-001  FLANGETTE 11/4" 67 MS1H 4 1778:032  CHAIN ABSY-60-1 32 PITCHES
32 7 “4475-006  BOLT-3/€"16 X 3/4" FLG WHIZ 6 (INC. CONNECTONR) 1
37 48 481-003 WASHER:1/2" EXT. 5TAR 3 32 3¢ 1100021 TUBE-1 3/4'0D X 17 GA.-318" |
32 9 1809-001  NUT-1/2 8M FLGE CENTER LOCK 12 32 3 68024 BOLT-1/213 X 2 1/2'GRADE#SHEX 1
32 1G 377014 BOLT-1/2-13X1 1/2"GD#5CARRIAGE 9 3z 32 86B36-001  TIGHTENER-START ROV ER CHAIN 1
32 N /1838-001  WASHER-RYERTFX 2 1/4X1 /32 2 iz 33 422001 NUT-1/2 NC HEX JAM 1
32 12 483007 WASHER-1 7/8 X 11/4 X 14 GAMEL 6 32 34 485-00¢  WASHER-7/16 FLAT 2
3z 13 103035-001  HOLLER-4FT SPIRAL START 1 a2 35 S10-004  COTTER PIN-1/8" X 1" 1
32 14 86876:001  PLATE-ROLLER MOUNTILEFT) 1 32 36 2104001 RYTXB13/800 218210112C 1
3z 15 358-006  BOLT-1/2"13 X 3/4'GRADE#5 HEX 8 3-2 37 483-049  WASHER-1 1/800 X 581D X 14GAMR. 1
32 16 480-011  WASHER-1/2 ST LOCK 7 3-2 38 QU042-003  HUB ASSY-EHEAR PIN 1
32 7 1731.001  COLLAR-1 1/2 AW2-224EL ? 3-2 39 530001 888.38-16X 1/2 2
3.2 18 213-039  FLANGETTE 80MM NON-LUBE 4 32 40 5794001 HKEYS-3/BX 38X 1 i
3. 19 212001 BRG. 1142 SPHERICAL W/COL 2 32 41 403001 NUT-1/4 NC SLTL ?
3.2 0 27614-001  WASHER-RYERTEX 16 GA.GD.C ? 37 42 449014 BOLT-1/4-20%1 1/2 GR.2 HEX 2
32 2 115206-001  ROLLER-LOWLIR DRIVE 1 33 43 50040-001  SPROCKET ASSY {INC. BRONZE BUSHING) 1
3-2 22 90649-001  PLATE-ROLLER MOUNT (RIGHT) 1 90039-001  BRZ BSHG 1.3/ X 1-1/2 X 15/32 1
32 23 1692007  HUB (RSHG) - SDS 1 142 2 32 44 S01036-001  SLUG-1 &/4" X 17/32" X 148 1

4593-013  BOLT-1/4-20X1 3/8" HEX HEAD & 32 45 360-010  BOLT-1/2-13X3 BUT-HD S0C GNP pH
32 24 20568001  COLLAR-BEARING STOP 1 32 16 485011 WASHER-1/2" FLAI 1
32 25 579003 HKEYS-38 X 3/8X11/4 2 32 47 37706 BOLT-1/7-13X1 3/4 GD 3 CARR. 2
32 20 483.008  WASHER-2 1/4X1 1/2X14 GAM.B. ?



504 SUPER | BALER (PAGE 3-3)

DRUM ROLLER ASSEMBLY

Figure 3-3

REF NO PARTNG. __DESCAIPTION arty,
33 579000 MKEYS-3/8 X 8 X 1 3/4 4
33 2 1692007  MUB (BSHG) - SD$ 1 172" 1

4593013 BOLT-1/4-20 X 1 3/8" HEX HEAD 3
3 3 1814-015  SPRKT-60 SDS 27H t
33 4 1803-003  NUT-2/3 SM FLGE T.L. 16
5 1731:001  COLLAR-1 1/2 8W2-224EL 1
%3 6 212:001 BRG. 1 1/2 SPHERICAL W/COL 4
&3 7 213039 FLANGETTE 30MM NON-LUBE 8
3 8 483000 WASHER-2 1/4 X 1 % X 14 GAME. AR
a9 1100-077 TUBE-AND 1 340D X 12GA-33/18 1
3310 94549001  BHAFT-12" ROLLER 1
38 11 27512-001  WASHER-RYERTEX 16 GA.GD.C 2
12 1100-008  TUBE-1 3/4"0D X 12 GA.-7/18" 2
33 13 1695-005  HUB (BSHG) - 8K 1 12" 3
4592-020 BOLT-5/16-18 NC X 2" HEX HEAD 3
33 14 90171001 504! 12" ROLLER 1
94547001  ROLLER-12' DAUM (INC. REF. 10 &
TWO EACH OF REF. 1 & 18) 1
33 15 1812.018  SPROCKET-60 SK 46H 1
33 1B 1100-029  TUBE-1 3/4"QDX12 GA-1" 2
23 17 1778094 CHAIN-RG50-1 94 PITCHES W/CONN

1773:005  CONN, LINK - 80-1 SF PKGD
1763005 ROLLER LINK - 60-1 PKGD



(PAGE 3-4) 504 SUPER 1 BALER
UPPER DRIVE ROLLER ASSEMBLY

Figure 3-4

Revised November 1996 due to change in
part number of slug, Changed part marked with *.

REF. NO, PARTNG.  DESCRIPTION . QTy,
34 1 1809001  NUT-172 SM FLGE CENTER LOCK 16
4 2 1731:001  COLLAR-1 1/2 4
42 213039  FLANGETTE 80MM NON-LUBE 8
34 4 212:001  BRG. 1 1/2 SPHERICAL W/COL 4
34 5 103307-001  BEARING PLATE WELOMENT 2
34 6 90568-001  COLLAR-BEARING §TOP 4
47 115508001  BOLLER UPPER DRIVE 2
48 579000 HKEYS-3/8 X Y8 X 134 2
4 9 1692013 HUB-SDS 1 1/4 BUSHING Wrt/4 KY 2
34 10 1100085  TURE-RND.1 3400 X 12GA.- 1.53 2
1N 1814-001 SPRKT-60 SDS 24H R/D 2
34 12 1773005 GONN, LINK - 80-1 SF PKGD

1760-005  ROLLER LINK - 60-1 PKGD

17704005 OFFSET LINK - 80-1 PKGD

1778-166  CHAIN-ROLLER 60-1 RC 166 PITCH

{ING. CONNECTOR)

413 368010 BOLT-1/213 X 1 GRADE#S HEX 2
M 14 “501036-001  SLUG-1 34" X 17/32" X 14" 2
34 15 480011 WASHER-1/2 /T LOCK 2
34 16 20064001  ROD-STABILIZER 1



504 SUPER | BALER (PAGE 3-5)
PICKUP DRIVE ASSEMBLY

Figure 3-5
Revised Septomber 1998 due 1o revised
sprocket part number, Changed pan

marked with *.
REF._NO. PART NO. DESCRIPTION Qry., BEFE. NG PART NO. CESCRIPTION ary.
35 1 485:015 WASHER.5/8 FLAT 5 5 12 1773:005  CONN. LINK - 60-1 SF PKGD
2 2104-001 RYTXEB13/80021/3210112C 1 1769-005 ROLLER LINK - 60-1 PKGD
35 3 *506007-001  SPROCKET-DRUM 1 1770-005 OFFSET LINK - 60-1 PKGD
35 4 4471010 BOLT-1/2-13 X 1 ST-WHD) GR.S HEX 1 1778-072  CHAIN-RCE0-1 72 FITCHES
35 ] 510-019 COTTER FIN-5/32 X 2" 1 35 13 483-007 WASHER-1 7/8X1 1/4X14 GAM.B. AR
#5 6 £9606-001  TIGHTENER-PiCKUP CHAIN 1 35 14 480-005 WASHER-5/16 3/7 LOCK §
35 7 358-010  BOLT-1/2-13 X 1" GRADE#5 HEX 1 3-8 15 351-010  BOLT-5/16-18 X 1 GRADE #5 HEX 6
5 8 480-011  WASHER-1/2 §/T LOCK 1 36 18 1093-059  TUBE-1 1/20D X 12GA.7/16° 1
59 578011  HKEYS-1/4 X 114 X 2 1 5 17 485-005  WASHER-5/16 FLAT 8
3-5 10 501036-001  SLUG-1 3/4" X 17/32" X 1/4" 1
5 N 68772001 CLUTCH-RADIAL PIN TORGUE
(BREAKDOWN FIG. 3-6) 1
TORQUE CLUTCH COMPONENTS
Figure 3-6
REF.NG. PART NO. DESGRIPTION qry.
361 B8772.003 HMOUSING-CLUTCH 1
36 2 887720056 BEARING 1
3 68772-007 HUB 1
6 4 68772003 CAM 18
¥ B 68772:011  SPRING- QUTER 18
¥ 6 68772:013  SPRING-INNER 18
¥ 7 88772015 SEAL 1
3-8 [ 88772.017  RING-THRUST 1
6 4 68772019 RING-RETAINER 1

88772001 CLUTCH-RADIAL PIN TORQUE
{INC.REF. 3-8




(PAGE 3-6) 504 SUPER | BALER
CHAIN TIGHTENER ASSEMBLY

Figure 3-7

Rovised February 1999 due to
change in spring. Changad pan
marked with *.

REF.NO. CARTNO. __ DESCRIPTION oty REF. NO. PARTNO. _ DESCRIPTION ary.
37 412001 NUT 3/8 NC HEX 4 713 86727-003  TIGHTNER-ASSY-LOWER FRONT
37 2 563000 SPADE BOLT - 3816 X 51/2' 2 (ING. ONE OF REF. 12) 1
a7 3 1780-087  &PRING-EXT.1"0D X 1/8 WIRE-4 12" 2 a7 4 354-006 BOLT-5/16-18 % 32" GRADEWS HEX 1
374 1708023 PIN-EXPANSION 1/4 X 4 173 2 37 15 563000 SPADE BOLT - 1/2" 13%13" 1
37 & 433025 WASHER-1 174 X 34 X 14 GA M.B, § 37 16 1809-007  NUT - 5/16-18 SM.FLGE.T.L. 1
a7 B 200001 NYLINER 12 L12F 5 37 17 597001  ZERK-1/4* NF 90 DEG GREASE 1
a7 7 368016 BOLT-1/2-15 X 1 34 GRADE 45 HEX 2 37 18 86730-003  TIGHTNEI ASSY-UPPER FRONT
78 1913001 $FAKT-B0A 15 IDLEN 4 (ING. REF. 17) 1
&7 9 1809:001  NUT-1/2 M FLGE CENTER LOGK 4 47 1808013 SPRING - COMP. 15/16X9 GAXA" 1
a7 0 424:001  NUT-1/2 NG HEX 2 3720 485011 WASHER-1/2 FLAT 5
37 11 75768-003  TIGHTENER ASSY.LOWER REAR 37 M 358-022  BOLT-1/2-13 X 2 1/4'GRADE#HS HEX 2
(INC. ONE OF REF.12) 1 w7 o 1078-095  TUBE-10D X 1PGARND-7/8 3
3712 506-001  ZERK-1/4" NF 45 DEG GREASE 2



504 SUPER | BALER (PAGE 3-7)

INPUT DRIVELINE COMPONENTS -~ HIGH DENSITY OPTION

Revised March 1996 due to corrections
in partg list, Changed parts marked with *.

AEF._NO. PART NO. DESCARPTION
3-8 1 *119085-016  MALE HALF-SHAFT W/SHIELDING
38 2 *119085-017  FEMALE HALF-SHAFT W/SIELDING
38 3 75814-041  Q.D. COLLAR KIT
38 4 68771-19  YOKE-1.3/8 6-SPLINE
3-8 5 26247-001  LUB.FITTING
3-8 ) 61275021 CROGE & BEARING KIT
3-8 7 B8771-17  YOKE-DOUBLE
38 8 65450-001  FITTING-LUBRICATION
349 9 61275019 INBOARD YOKE
38 10 26555001  TENSION PIN-10 X 76
38 1" 119085-003 INNER PROFILE 16GA.
38 12 75614027 SCREW
38 13 *119685-019  GONE & BEARING ASSY (BLACK)
38 14 *119085-021  SHIELD-2 RIB CONE (BLACK)
8 15 17667033 RING-BEARING
38 18 119085-005 OUTER SHIELD TUBE W/CAF (YELLOW)

Figure 3-8

—_— P ek o D = B s o B L) - o e e

REF. NO. PART NO. DESCRIFTION
LY Y 67042-001 SUPPORT-BEARING
3 18 119085-007  INNER SHIELD TUBE WICAP {YELLOW)
38 19 17567:038  CMAIN-SAFETY
34 20 *119085-023 SHIELD CONE 6 RIS {BLACK)
8 2 119085-008  PROFILE & SLEEVE W.A,
38 2 67943-001 ZERK-GREASE
3 B 25668-001 INBOARD YOKE
38 24 25563001 CROSS KIT
38 2 119085011 FRICTION/OVERRUNNING CLUTCH
(BREAKDOWN FIG. 3-0)
38 2 70000-108  DECAL-DANGER
38 27 2326902 DECAL-PTO ROTATING DRIVE LINE
119085001 PTO SHAFT ASSY. (HIGH DENSITY)

(INC. REF. 1 & 2)

C e e |_-_<’



(PAGE 3-8) 504 SUPER | BALER

FRICTION/OVERRUNNING CLUTCH COMPONENTS - HIGH DENSITY OPTION

Figure 3-9

REF.NO. BART NO DESCRIPTION ary,
39 1 119085-011  FRICTION/OVERRUNNING CLUTCH
(540 RPM) 1
38 2 106416-023 SETTING RING 1
39 3 111741-007  SPRING PACK 1
3-8 4 108418-017  FRICTION DISK 4
39 5 106416019 DRIVE PLATE 1
3 6 106416-025  DRIVE PLATE 1
39 7 65444001 RING-RETAINING 2
39 8 109584-025 WASHER 2
39 9 108684-027 SEALING RING 1
9 10 106584-017  HUB 1 3/8"-6 SPL_ (540 RPM) 1
a9 11 109584-023  KEY 2
39 12 109584-021  LEAF SPRING 2
39 12 109684026 HOUSING & DR, PLATE W.A, 1
39 14 106416013 RING 1
39 15 106418:011  GLUTCH HOUSING 1
39 1% 108584-019  ROTARY SHAFT SEAL 1
e 17 109584021 WASHER 1
23 18 109584-033  RETAINING RING 1



310
310
310

310
310
3-10
310
3-10
3-10
310
310
310
310
319
310
310
340
3-10

BABT NO,

758140456
2326-902
B2665-003

17857-009
75814-005
£5450-001
59282-013
59382-011
75814-007
75814-009
T£814-011
65444-001
86828-019
67943-001
70000-108
75814:017
75814-018
BGD38-007
A6938-003

504 SUPER | BALER (PAGE 3-9)

INPUT DRIVELINE COMPONENTS - STANDARD

DESCRIPTION

BEARING-SUPPORT

DECAL-PTC ROTATING DRIVE LINE
TORQUE LIMITER ASSY
(BREAKDOWN FIG, 3-11)

CROBS & BAG. REPAIR KIT
HOUSING-CLUTCH
FITTING-LUBRICATION
SPRING-LEAF

KEY

HUB-CLUTCH

PIN-10X55 SPRING
RING-SUPPORTING
RING-RETAINING

PROFILE & SLEEVE
ZERK-GREASE

DECAL-DANGER

SHIELD-CONE

RING-BEARING

SHIELD-INNER

QUTER SLIP HALF L-JOINT COMP,

(FEMALE} (INC, ONE EACH OF REF.

1,318,204 28)

Figure 3-10

i ) o o o e ke B PR RS s s

BEF _NO
310 19
310 20
310 21
310 22
310 23
10 24
310 25
310 28
310 27
3-10 28
310 28
310 30
310 31
3-10 a2
310 33

PART NO

A8938-008
75814-027
75814-067
66938-011
25480-001
17587-039
75814033
75614035
75814-037
£7935001
75814-029
75814-0d1
86934-005

2026-908
75814-088
93280-001

85932-001

DESCRIPTION

SHIELD-OUTER

SCREW

BEARING ASSY-CONE
PROFILE-INNER

ROLL PIN-10 X 85

CHAIN-SAFETY

YOKE-INBOARD

CROSSABEARING KIT
YOKE-DOUBLE

REINFORCING COLLAR
YOKE-SPLINED

Q.0. COLLARKIT

INNER SLIP HALF U-JOINT COMP.
{INC. ONE EACH OF AEF. 2, 6,17, 18,
21-23, 25-27, 29, 30 & 32 & SEVEN
OF REF. 20)

DECAL-MAINT.INTER
SHIELD-2-FIB CONE

HUB ASSEMBY-CLUTCH HOUSING
(INC, REF. 5-15)

U-JOINT ASSEMBLY {INC, REF. 1-32)

£

- s ok A ) = = = o — O N



{PAGE 3-10) 504 SUPER 1 BALER

TORQUE LIMITER ASSEMBLY

Figure 3-11

BEE NO,

311
3-11
3-11
315
311
a1
311
211
1
11
31

a1
eS|

—_
o~ ®om B b —

- — -
@ —

PAHT NO,

24757-055
24767-083
24757-047
75814-049
24757-042
24757-048
§6238-013
75814-058
25551017
B8938-017
B6038-015
25551-007
25651-009
B2565-005

B2665-003

ESCRIPTION

NUT

BELLEVILLE SPRING
DISK-0UT
PLATE-THRUST
CLUTCH-LINING
INSIDE DISK
HUB-TCRQUE LIMITER
HOUSING-CLUTCH
BALL

SNAF RING
RING-BACK-UP
COLLAR-LOCK
SFRING-COMPRESSION
RING-BACKUP

TORQUE LIMITER ASSY
(INC. REF. 1-14)

QTY.

[N M VN e Y



504 SUPER | BALER (PAGE 3-11)

SUPERIOR GEARBOX COMPONENTS

Figure 3-12
Revigad Novembar 1897 due to addition
ofgearboxes. Used on machines w/Serial
No. 5648-5723. Added parts marked with =
@
@ (o
@
J .
SERIAL N[ 2648 5703
REF. NO. PARTNO, __DESGRIPTION ary. REF_NQ. PARTNQ, __DESCRIPTION ary,
312 1 107071007 SHAFT-PINION 1 312 12 16-023  KEY-5/16 8Q. 2
392 2 107071-003  SHAFT-CROSS 1 312 13 15011 GEAR-17 TQOTH 1
312 3 15015  BEARING CONE 4 312 M 117435003 SHAFT-PINION 1
392 ¢ 15405-028  BEARING CUP 4 312 15 117435006 SHAFT-CROSS 1
2 3 15013 GEAR-23 TOOTH 1 312 16 *117436-007  BEARING GONE [LARGE) 1
392 6 107071-005 SLEEVE 1 312 17 "117435-011  GEAR (1.35 1 IMP. 27 TOOTH) 1
a.42 7 107071-011  CASTING {THRU HOLES) 1 312 18 ‘117435013 GEAR (1,35 1 IMPM. 20 TOCTHO 1
107071:013  CASTING {TAPPED HOLES) 1 312 1w "117435:015  CASTING (THRU HOLES) 1
a2 8 15019 SEAL 2 32 20 *117435-019  SPACER 1
312 9 15021 RING-RETAINING 3 82 *117435-008  BEARING CUP 1
2 0 15027 PLUG 2
15031 FITTING-1/2 X 1/ HEX BSHG 1 52336-001 GEARBOX ASSEMALY (INC. REF. 1-13)
15038  FITTING-VENT PLUG i *95958:001 GEARBOX ASSY. (INC. REF. 3-5, 811 & 14:21)
M2 N 15025  BOLT21/4 9






504 SUPER | BALER (PAGE 4-1)

CONTROL MONITOR AND HARNESS ASSEMBLY

Revised September 1996 due to addition
of a replaceable fuse cap. Added part

marked with *.

BEE.NQ.

41
41
4-1
41
41
41
41
41

41
4-1
4-1
4-1
41
41

41

o~ M B D R

10
11
12
12

5

PART NO.

DESCRIPTION

105000-030
105563-001
91288-001
406-001
57443003
67443001
591B4-003
123702-001

123701-001
133297-001
123708-001
103298-001
123709-001

£7443-005

*105000-021

CONTROL-BALER PROGRAMABLE
MOUNT-MONITOR

FUSE-25 AMP

NUT-5/16 NG HEX

RING-LOCKING

WIRE ASSY-POWER LEAD (INC, REF, 8)
RING-LOCKING
HARNESS-TRACTOR/AUTOTIE WIRE
(INC.REF.7)

HARNESS-| BALER WIRE
HARNESS-TRACTOR REPAIR
HARNESS-BALER REPAIR
HARNESS-BALER REPAIR
HARNESS-BALER REPAIR

REPAIR HARNESS W/NLINE FUSE
(INC. 25 AMP FUSE)

CAP-FUSE

Figure 4-1

ary.

TN (X (A




(PAGE 4-2) 504 SUPER | BALER
EQUAL-FILL MONITOR ASSEMBLY

Figure 4-2

123701-001  HARNESS- BALE WIRE
123708-001  HARNESS-BALER REPAIR

)
BEF.NO. PARTNO. . DESCRIFTION _ ary.
4.2 106100-001  MONITOR -EGUAL FILL 1
42 108100-008  KNOB-6/16X18X3/4" 2
42 108101001 MOUNT-BRACKET MCNITOR 1
1
1
1

"
2
3

42 4 123708-001 HARNESS-BALER REPAIR
5
6

BALE SIZE INDICATOR ASSEMBLY
Revissd November 1997 dus ta changs in
halt. Changed part marked with *. Figure 4-3

2505017 CLAMP-HOSE 1/4 WA1/32 HOLE
399-001  NUT-8-32 HEX
94563-001  SHEW-8-32X1 HEX HD. MACH P.L.

REF_NC. PART.NO. DESCRIPTION ary.
4-3 1 *16380-040  BOLT-5/16-18X4 GR 5 CARRIAGE
4-3 2 406-001  NUT.5/16 NG HEX
4-3 3 83572-001 TRIGGER-FULL BALE SWITCH
4-3 4 83571001  MOUNT-BALE SIZE SWITCH
4.3 5 362:004 BOLT-B/18-18X1/2 GR 5 SLF TAP WA. HD
4.3 6 69760-001 SCREW#8-32 X 1 14HEX HD MACH PL
4-3 7 FO7A6-001  SWITCH-MAGNETIC REED
4.3 8 69750001 LOCK NUT-#8-32 NYLON INSERT PL
9
0
1

MY B = fe B M) 0 == ek ok =

=
]
- =




504 SUPER | BALER (PAGE 4-3)
TWINE WRAP INDICATOR ASSEMBLY

Figure 4-4

REF. NC. PART NG DESCRIPTION QTyY.
44 1 68766-001  SWITCH-MAGNETIC REED i
44 2 69667-001  MOUNT-SWITCH (HORIZONTAL) 1
44 3 69760-001  SCREW#8-32X1 1/4HEX HD MACH PL 2
4-4 4 £9759-001  LOCK NUT-#8-32 NYLON INSERT PL 2
4-4 5 485-003 WASHER-1/4 FLAT ]
44 6 350-006 BOLT-1/4-20 X 34" GRADE #5 HEX 2
4-4 7 480-003  WASHER-1/4 8/7 LOCK 2
4-4 8 401-001  NUT-1/4 NC HEX 1
4-4 9 485011  WASHER-1/2 FLAT 1
44 10 108371-001  FLAG-TWINE END WRAP 1
TAILGATE CLOSED INDICATOR ASSEMBLY

Ravised June 1997 dus 1o changes Figure 4-5

ot corrections resulting from machine audit.

Changed part marked with *,

REF. NO. PAHT NO. DESCRIPTION aTy,

4:5 i 83577-001 MOUNT-TAILGATE SWITCH i
4.5 2 £9759-001  LOCK NUT-#8-32 NYLON INSERT PL 2
4-5 3 69760-001  SCREW#8-32X1 1/4HEX HD MACH PL 2
4-5 4 65766-001 SWITCH-MAGNETIC REED 1
4-5 5 510:013 COTTER PIN-5/32" X 5/8" 1
4-5 8 1789049 SPRING-EXT.7A6CD X 3/8ID X 1 % 1
4-5 7 *382-004  BOLT-516-18X1/2 GREHEX SLFTAPWHD ¢
45 8 §3580-001  FLAG-ACTUATOR SWITCH 1
4-5 9 1800-003 NUT-3/8 SMFLGETL. 1
45 10 2595.017  CLAMP-HOSE 1/4 W/11/32 HOLE 4
45 1 1865-005 GROMMET - 2560 BLACK 2




(PAGE 4-4) 504 SUPER | BALER

HARNESS ASSEMBLY - ELECTRIC TWINE WRAP

HEF. NO, PAHT NO, DESCRIPTION
46 1 75076-000 BOX-SWITCH
4B 2 11188-01  SWITGH
4-6 3 28937-001  SCREW-#6 X 1/4°
48 4 84075-001 BREAKER
4-6 5 20922-001  CONNECTOR
4-8 ] 75876-007 POWER LEAD
46 7 75976-005 MHARNESS-TRACTOR

Fevised June 1996 dus to
correction in pars list.

Figure 4-6

[P

REF. NO. PART NOQ, DESCRIPTION
4-6 8 75676-003 HARNESS-BALER
4-8 g 4247-001 HOSE-316'LP
46 10 350-006 BOLT-1/4-20 X 3/4"GRADE #5 HEX
&6 N 480-008  WASHER-1/4 ST LOCK
e6 12 401.001  NUT-1/4 NG HEX
46 13 76174-001  BRACKET-SWITCH BOX MOUNT

78978-001 HARNESS-TWINE TIE WIRING

(INC. REF. 1-8)

ACTUATOR ASSEMBLY - ELECTRIC TWINE WRAP

Figure 4-7

REF. NO.

PART NO,

DESCRIPTION

o b L3 R —

422-001
d58-022
95882-001
510-021
4542005
68234-003
£8234-011
£8234-007
£8234-008

NUT-1/2 NC HEX JAM

BOLT-1/2.13 X 2 1/4"GRADE#5 HEX
ACTUATOR (INC. REF. 8 & 10)
COTTER PIN-3/416" X 1"
WEHR-7/800 X1/210 X18 GA MB
MOTOR FOR ACTUATOR
COVERTUBE REPLACEMENT
REAR HOUSING REPLACEMENT
SEALING KIT

4y

—_ ks s 3 4 L

P N N



Revised June 1997 dus 1o change resulting

from maching audit. Changed part
marked with ",

WINDGUARD SWITCH ASSEMBLY

Figure 4-8

BEF.NO. PARTNO. _ DESCRIFTION ary.
48 1 96751001 MOUNT-WINDGUARD 1
4-8 2 353-006  BOLT-5/16-18X34 TPE PT FLG HEX 1
4-8 3 68766-001  SWITCH-MAGNETIC REED 1
4-8 4 94563-001  SCREW-8-32 X 1 HEX HD.MACHINE PL 2
4-8 5 350-004  BOLT-1/4-20X #/2" GRADE § HEX 1
4-8 & 2606-018  CLAMP-1 1/2 MUFFLER 1
4-8 7 485-001  WASHER-3/16 FLAT 1
48 8 98753-001  MOUNT-FLAG 1
4-8 9 480-003 WASHER-1/4 &/T LOCK 1
4-B 10 402-001  NUT-1/4 NC HEX JAM i
4-8 H 98752-001  FLAG-WINDGUARD 1
4.8 12 69759-001  LOCK NUT-#8-32 NYLON INSERT PL 2
45 13 99546-001 HARNESS:| BALER WIRE 1
48 14 59634001 NYLONTIE 6 AR

504 SUPER | BALER (PAGE 4-5)



(PAGE 4-6) 504 SUPER | BALER

ELECTRICAL CONNECTORS

Revised March 1996 due to change in
description of part. Changed part marked with *.

Figure 4-9

ARNESS CONNECTORS

ELECTRIC TWINE WRAF

REF. NO. PART NO. DESCRIPTION
4. 1 59705-001 CONNECTOR-BODY {(MALE TERMINAL)
4-8 2 B7358-001 TERMINAL-MALE
4-8 3 £9704-001 CONNECTOR-BODY {FEMALE TERMINAL)
4-4 4 B7359-001  TERMINAL-FEMALE
48 5 B7404-001  CLAMP-CABLE 1 3/8-18UNF
48 [ 79968-001 RECEPTACLE-SQ.FLANGE
4-4 7 799659-001  CONTACT-MALE
4-9 g BE672-001 PLUG
£9384-003 RING-LOCKING
4-9 g 87361-001  CONTACT-FEMALE W/SPRING 10-8GA
A& 10 87403001  GLAMP-CABLE 15/16-20UNF
43 11 87353001 PLUG
67443-003  RING-LOCKING
48 12 §7352:001 CONTACT-FEMALE 10-8 GA
4-9 13 B7405-001 CONTACT-MALE (PIN) 1B-14 GA
44 14 B7406-001  CONTACT-FEMALE (SOCKET)1B-14GA
4- 15 4716-001  TERMINAL-/8 RING 12-10 GA,
49 18 BTA10-001  RECEPTACLE-FLAG .185 16-14GA
4.4 17 B7408-001 RECEPTACLE-FLAG .16522-18 GA
4-§ 18 87360-001  CAP-7ME 1D (PLASTIC)
44 19 B3135-001  TOOL-AMP EXTRACTION
48 20 B7381-001  TOOL-PIN REMOVAL

arv.

—_ =4 & 4 sk ok —k —k & —d —h s & & —h & & —a —k —a —k

WIRE CONNECTORS

{

it



TAILLIGHTS ASSEMBLY

Ravised July 1998 due to addition of
part numbars for harness plugs.
Addead pans marked with *.

REF. NO.

410
410
410
410
410
410
219
410
410
410
410
410
410

o~ h P b -

— ok e —k
G D — O

Figure 4-10

504 SUPER | BALER (PAGE 4-7)

PART NO.

DESCRIPTION

108606-001
108296-001
350-010
403-001
4474-006
408-001
108607-001
108298-002
121080-001
59634-001
2595-017
"109608-003
*1463-001

LIGHT-LEFT DUAL AG W/BRAKE
MOUNT-LIGHT

BOLT-1/4-20 X 1" GRADE #6 HEX
NUT-1/4 NG SLTL

BOLT-516-18 X 34 FLANGE WHIZ
NUT-5/16 NG FLG WHIZ LOCK
LIGHT-RIGHT DUAL AG W/BRAKE
MOUNT-LIGHT
HARNESE-WIRING | EALER
NYLON TIE 6"

CLAMP-HOSE 1/4 W/1/32 HOLE
PLUG-7 POLE

PLUG-6 POLE

—
-t P ek B P O O — —

ary.






504 SUPER 1 BALER (PAGE 5-1)
SIDE PANELS ASSEMBLY

Figure 5-1

Revised June 1996 due to changes in
illustration. Starting w/ Serial No. 127,

REF._NO, FART NO. DESCRIPTION Qary.
51 1 118840-001  PANEL-MAIN SIDE FRAME LEFT 1
5-1 2 118841003 PANEL-MAIN SIDE FRAME RIGHT 1
51 3 118842001  SHIELD-CROSE KNIFE 1
51 4 114833-001  SHIELD-LOWER WIND PAN 1
5-1 5 408-001  NUT-5116 NC FLG WHIZ LOCK 4
5-1 6 354-006 BOLT-3/8-16 X 3/4" GHADE#S HEX 12
51 7 118816-001  BOLT-CROSS DRILLED 2
31 8 £10-015 COTTER PIN-5/32 X 114 2
21 2 1808-003  NUT - 3/8 12
5.1 10 70000-170 DECAL-RED REFLECTIVE 2
5-1 1 118806-001  SHIELD-FILLER PANEL NET 1
51 12 373.006  BOLT-1/4"20 X 3/4"GD#5CARRIAGE 2
51 13 403-001  NUT-1/4 NC SLTL 2
51 14 485-000  WASHER-7/16 FLAT 2
21 18 485007 WASHER-3/8" FLAT 12
R 16 351-006 BOLT-5/16"-18X3/8" GR 5 HEX 4



(PAGE 5-2) 504 SUPER | BALER
KNIFE FRAME AND BELT GUIDE ASSEMBLY

Figure 5-2
Revised Jung 1996 dus to changes in
illustration & addition of shim, Starting
w/ Serial No. 127. Added part marked with *. 6@

2

REF. NO. PART NO. CESCRIPTICN Qry.
5.2 1 123667:001  GUIDE-NETWRAP BELTS 1
52 2 1809-003 NUT-38 SMFLBET.L. B
52 3 354-010  BOLT-3/8-16 X 1" GRADE#5 HEX 4
52 4 114849-001  ANGLE-KNIFE BUMPER CLAMP 1
52 ) 90056-001 RUBBER-1/2X11/2-46 i
52 6 114847.001  FRAME-KNIFE BUMPER 1
52 7 16380-010  BOLT-5/16-18 X 1 CARRIAGE GR. 5 12
52 8 1808-007  NUT - 516-18 M. FLGET.L. 16
82 9 406-001  NUT-5/18 NC HEX 8
g2 10 480-005 WASHER-5M6 &/T LOCK 8
2 1 114869001 PIVCTING KNIFE FRAME 1
52 12 99352-001  KNIFE BLADE 1
2 13 120881-001  BOLT-5/18-18 X 3/4 GRS SMTH FLNG g
g2 14 596-001  ZERK-1/4" NF 45 DEG GREASE 1
52 15 354-006  BOLT-38"-16 X 3/4'GRADE#S HEX 4
52 18 351.006  BOLT-5M6"-18 X 34" GR 5 HEX 4
52 17 "115312-001  SHIM AR



HOOD ASSEMBLY

Revised June 1996 dua to addition of
flat washer & change in bolt. Starting w/
Serial No. 127. Changed/added pars

Figure 5-3

504 SUPER | BALER (PAGE 5-3)

DESCRIPTION

marked with *.

REF. NO. PART NO.
53 1 118846-001
53 P 1836-001
53 3 *373-006
5.3 4 405-001
53 5 T0000-403
53 6 70000-402
53 7 70000-806
5.3 g 7000A-172
53 9 547-005
63 10 109591.003
53 11 *485-003

HOOD-NETWRAP

SIGN-#2 SMV PRE-PUNCHED METAL
BOLT-1/4-20 X 3/4 GD5 CARRIAGE
NUT-1/4 WHIZ LOCK
DECAL-WARNING-SHARP KNIVES
DECAL-WARNING-ROTATING
DECAL-WARNING

DECAL-INSTALL & ROUTE

POP RIVET

KEEPER-STYLE F-4" RUBBER LATCH
WASHER-1/4" FLAT

ary.

[ L 0 S O S ' Sy



(PAGE 5-4) 504 SUPER | BALER

UPPER FRAMES & LOWER REAR CROSS SHIELD ASSEMBLY

Figure 5-4

Revised June 1926 dué to change in
illustration. Starting w/ Serial No., 127,

REF. NO. PART NG, __ DESCRIPTION QY.
54 1 118835001  PANEL-TOP RIGHT !
54 2 118852001  SHIELD-LOWER REAR CROSS 1
4 3 115726-001  LATCH-OVER CENTER DRAW VL200 2
54 4 547005 POP RIVET 12
54 5 109610001  LATCH-VL200 SERIES 2
54 6 358-010 BOLT-1/2-13 X 1* GRADE#S HEX 2
5.4 7 1809-001  NUT-1/2 SM FLGE CENTER LOCK 2
54 B 4536001 NUT - 3/8-16 FLG. WHIZ LOCK §
4 9 375006 BOLT-3/8-16 X 34 CARRIAGE GR. 5 6
5410 109591001  LATCH-4" RUBBER T HANDLE 2
54 11 118995001  FRAME-UPPER LEFT 1
54 12 1809-003 NUT-3/8 SM FLGE T.L. 4
54 13 354-006 BOLT-3/8"16 X 34" GRADE#5 HEX 4



BEF. NO. BART NO,

5-5
55
55
55

1
2
3
4
&
g
7
&
@
0

123687-001
123685-001
123692001
123686-004
351-010
1809-007
374-008
114813-001
251-006
408-001

NET ROLL BRAKE ASSEMBLY

IESCRIPTION

BAR-NET RCLL ERAKE

FIVOT-NET ROLL BRAKE
HOOK-NET BRAKE

PIVOT-NET BRAKE MOUNT
BOLT-5/16-18 X 1 GRADE #5 HEX
NUT - 5/16-18 SM.FLGE.T.L,
BOLT-5/16"18 X 3/4GL#5CARRIAGE
PANEL-INSIDE TOP CROSS
BOLT-5/16-18 X 3id" GRADEH#S HEX
NUT-5/16 NC FLG WHI2 LOCK

Figure §-5

B

PR — n N = = = o

504 SUPER | BALER (PAGE 5-5)



(PAGE 5-6) 504 SUPER | BALER

Reviged March 1996 due to

change in illustration,

REF. NO,

56
56

BAHT NO,

123677-00
1070-011
480-007
364010
364020
118849-001
123696-001
485007
1808-003
373006
403-001

NET ROLL HOLDER ASSEMBLY

—DESCAIPTION

HOLDER NET ROLL

TUBE-5/8'00 X 11 GA-1 114"
WASHER-3/8 5/T LOCK

BOLT-3/8-16 X 1" GRADE#5 MEX
BOLT-3/8-16 X 2" GRADEHS HEX
PIVOT-NETWRAP HOOD HINGE LEFT
PIVOT-NETWRAP HOOD HINGE RIGHT
WASHER-3/8 FLAT

NUT-3/8 5M FLGE T.L.

BOLT-1/4"-20 X 3/4*GDHSCARRIAGE
NUT-1/4 NC SLTL

Figure 5-6

R

e B R - e RS Oh R B



SWING OPEN SHIELDS ASSEMBLY

Revised June 1998 dua to change in
illustration. Starting w/ Serial No, 127,

REF. NO.

&7
57
57
57
57
57
57

~ N bR —

PART NO.

DESCRIPTION

118837-001
121089-001
118832-001

374-006

408-001
118836-001
118832-001

MOUNT-SWING QPEN SHIELD RIGHT
TOOL-NET START

SHIELD-SWING OPEN RIGHT
BOLT-5/16"18 X 3/4GD#SCARRIAGE
NUT-5/16 NC FLG WHIZ LOCK
MOUNT-SWING OPEN SHIELD LEFT
SHIELD-SWING OPEN LEFT

Figure 5-7

ary,

—_ o F Ty = s o

504 SUPER | BALER (PAGE 5-7)




(PAGE 5-8) 504 SUPER | BALER

SENSOR ROLLER ASSEMBLY

Figure 5-8

Revised June 1996 due to change in
illustration. Starting w/ Serial No, 127,

REF. NO. PART NO. DESCRIPTION Qary
55 1 114793-001  ROLLER-SPIN SENSOR 1
59 2 1745-003 BRG. DS 1623 58" 2
58 3 483-04%  WASHER-1 1/80D X 5410 X 14GAMB. 2
58 4 351-010  BOLY-5/16-18 X 1 GRADE #5 HEX 4
58 5 123684-001  MOUNT-SPIN SENSOR R 1
8 6 1809-007  NUT - 518-18 SM.FLGE.T.L. 4
58 7 1978011 PIN-RQLL 3416 X 1 2
58 8 1083351-001  PIN-ROLLER MOUNTING 2
58 9 118873-001  MOCUNT-SPIN SENSOR L 1



504 SUPER | BALER (PAGE 5-9)

LOWER FRAME/BELT GUIDE ASSEMBLY

Figure 5-9

Revised August 1897 due 10 change in belt
guides. Changes take effeéct on 1998 production
unit. Changed parts markad with *,

BALCR
BEL TS

NETWéAI—'
BELTS

. BALER WITH AIL
A NARRCW BEITS

|
BALER WITH

(1a)

STANDARD BLCLTS
REF. NO. PART NO. DESCRIPTION Qry. HEF. NO. PART NO. DESCRIPTION Qry.
58 1 129615001  MOUNT-LOWER ROLLER RIGHT 1 59 1 "T1841-001  SCREW-5/8-11 X 1 1/ZFLHD SQCK CP 8
5-9 2 "129614-001  MOUNT-LOWER ROLLER LEFT 1 5.9 12 *366-020 BOLT-5/8-11%2 GR 5 HEX 2
5% 3 129607-001 ROLLER-BELT IDLER (BREAKDOWN 59 13 *121156-001  ROLER AS8'Y-SHORT IDLER
FIG. 5-16) 2 (BREAKDOWN FIG, 5-16) 1
549 4 "103819-001  BELT-2 X 112 2PLY/LACED € 59 14 "1809-003 NUT-¥8SMFLGE T.L. AR
54 5 "28914-001  HOOK-CLIPPER BELT LACING 21,22 & 58 15 129612-001  BAR-NETWRAP-PUSH 4" 1
54 8 "1830-003 CABLE-3/32'NYLON COATED 512 g ] 16 354:032 BOLT-3/8-16 X 3 1/4"GRADEWS HEX 4
59 7 *501284-001  BELT GUIDE, NET BALER 4" 1 58 17 354-116 BOLT-3/8-16 X 1 3/"GRADE#5 HEX 4
58 8 "501664-001  GUIDE-BOLT ON NET BALER 2 59 18 '384-12  BOLT-3/8-16X1 1/4 GR 5 HEX 4
58 ] "1809-013  NUT-B/2-11 SMFL, T.L. 2
59 10 375010 BOLT-3/8"16 X 1'GD#5 CARRIAGE AR



(PAGE 5-10) 504 SUPER | BALER

RUBBER IDLER ROLLER ASSEMBLY

Figure 5-10

Ravised June 1996 due to changs in tension
arms & addition of new hardwara. Starting w/
Setial No. 127. Changed/addad parts marked with *.

REF. NO. PART N. DESCRIFTION QrY.
5-10 1 123658-001 FEED ROLLER-IDLER
(BREAKDOWN FIG. 5-17) 1
5-10 2 *800080-001  TENSION ARM-FEED ROLLER 1
510 3 510-021 COTTER PIN-3/16" X {" 2
5-10 4 1809-007 NUT - 5/18-18 SMFLGET.L. 2
510 5 *485-011  WASHER-172 FLAT 3
5-10 6 421-001 NUT-1/2 NC HEX 4
510 7 563-007  BOLT-1/2-13 X 7 1/2" SPADE 2
510 § 351-010  BOLT-6/16-18 X 1 GRADE #5 HEX 2
510 9 485005 WASHER-5/16 FLAT 2
510 10 356:006 BOLT-1/2"-13 X Y/4"GRADE#S HEX 2
510 M 480-011  WASHER-1/2 8/T LOCK 2
510 12 1803-007  SPRING-COMP.#52 7/80DX2 3/4 QA 2
510 13 "1071-009  TUBE-3/4 QD X 12 GA-5/16 1
510 14 *800061-001  TENSION ARM-RUBBER IDLER 1
1

510 15 358016 BOLT-1/2.9X 1 3/4 GD S HEX



504 SUPER | BALER (PAGE 5-11)

POWER FEED AND BELT TIGHTENER ROLLERS ASSEMBLY - LEFT SIDE

Figure 5-11

Revised June 1998 due to addition of tube
& washer, Starting w/ Serlal No. 127.
Changed parts marked with *.

1]
=
<

PART NO.

DESCRIPTION

&1 1 99207001  ROLLER-POWER FEED 1
&1 2 99218-001  ROLLER-BELT TIGHTENER 1
&1 3 1808-00t  NUT-1/2 SM FLGE CENTER LOCK 1
811 4 485011 WASHER-1/2 FLAT 3
51 5 108386-001  UPPER SPRING LINK 1
511 6 118822001 BUSHING 1
511 7 358-014  BOLT-1/213 X 1 1/2'GRADE#S HEX 1
511 g 1769-118  SPRING-EXT.1.500 X 243WIRE-5.0 1
511 9 354.006 BOLT-3/8"16 X 3/4"GRADE#S HEX 6
511 10 412.001  NUT-3/8 NC HEX 2
511 1 583-025 SPADE BOLT-3/8-16X4 /4 1
511 12 1809-003  NUT-3/8 SM FLGE T.L. ]
511 13 483-007 WASHER-1 7/8 X 1 114 X 14 GAMBE, 2
&1 14 4050-001  FLANGETTE 1 1/4" 62 MSTR 6
511 15 4047:001  BRG. 1 14" SPHERICAL W/COL 3
511 16 1083033  TUBE-1 1/2'0D X 12 GA.-1 3/8" 1
51 17 375-006 BOLT-3/8-16 X 3/4 CARRIAGE GR. 5 6
51 18 91996-001  MOUNT-ROLLER ARM 1
&1 19 1803-183  SPRING-COMP.34ID X 1/4W.5 % 1
51 20 *1099-C11 TUBE-1 6/8" 0D X 11 GA. 4.50 1
511 21 428:.001  NUT-5/8 NC HEX 2
511 22 108424-001  ROD-NET BELT TENSION 1
51 23 354-014  BOLT-3/8-16 X 1 1/2°GRADE#S HEX 1
511 24 108427-001 LINK-NET BELT OVER CENTER 1
511 25 354-010 BOLT-3/8-16 X 1" GRADE#S HEX 1



(PAGE 5-12) 504 SUPER | BALER

POWER FEED AND BELT TIGHTENER ROLLERS ASSEMBLY - RIGHT SIDE

Revised June 1996 due to change in V balt
& roller mount & addition of belt guides.

Starting w/ Seral No. 127. Changed/addead
pans marked with *.

Figure 5-12

BOLT-5/8-11 X 2 1/2"GD#SCARRIAGE

WASHER-1 7/8 X 3 144 X 14 GA M.B.

REF. NO. PART NO. DESCRIPTION
512 1 89207001 ROLLER-POWER FEED
512 2 68216-001 RAOQLLER-BELT TIGHTENER
512 3 354-008 BOLT-3/8"16 X 3/4"GRADE#S HEX
512 4 378-024
5.12 5 £9260-001 SHEAVE - IDLER
512 6 1809-001  NUT-1/2 8M FLGE CENTER LOCK
5.12 7 1803-013  SPRING - COMP. #48 2 1/2" QA
512 8 88128-001 BRAKE SHOE
512 9 485015 WASHER-5/8 FLAT
512 10 480-015  WASHER-5/8 ST LOCK
5-12 1A 428-001  NUT-5/8 NC HEX
5-12 12 4047-001 BRG. 114" SPHERICAL W/COL
512 13 1083033  TUBE-1 1/2°00 X 12 GA.-1 3/8°
512 14 483-007
12 15 4050-001 FLANGETTE 1 1/4" 62 MSTR
212 16 1803-003 NUT-3/8 SM FLGETL
512 17 “129610-001  MOUNT-ROLLER WY TIGHTENER
512 18 "405-001  NUT-1/4 FLG WHIZ

—_

aTy.

1
1
3
2
2
2
2
1
7
2
4
3
1
1
6
1
1
4

REF. NO. PART NQ, DESCRIPTION
512 1% 99339-00t  SPACER-IDLER
§12 20 *350-034 BOLT-1/4-20X3 % GO 5 HEX
g2 2 375-006 BOLT-38-16 X 3/4 CARRIAGE GR. &
g2 2 483-003 WASHER-1% X 1 X 10 GAMB.
512 23 103037-001  PULLEY-5 1/2 A 1" BORE
512 24 103036001 PULLEY-6"A 1"BORE
512 28 3825001 SLUG-LOWER JACKSHAFT MOUNTING
512 26 480-011  WASHER-1/2 &/T LOCK
1z 358-006 BOLYT-1/2"13 X %4"GRADE#5 HEX
512 23 "129611-001  BELT-DOUBLE V 33.190 ARAM!D
512 28 354-010  BOLT-3/8-18 X 1" GRADEKS HEX
512 30 108427001 LINK-NET BELT QVER CENTER
512 3 354-014  BOLT-3/8-16 X 1 1/2'GRADE#S HEX
512 3 108424001  ROD-NET BELT TENSION
512 3 1803-163  SPRING-COMP.3/4IDX1/4W-5 %2
612 34 678001 HKEYS-14 X 114 X1
512 3% 485011  WAGHER-1/2" FLAT
512 36 "099-011  TUBE-1 38" OD X 1t GA 4.50

'
it
<



Revised March 1936 due to

change in illustration.

504 SUPER | BALER (PAGE 5-13)

GAS CYLINDER AND ACTUATOR ASSEMBLY

BEF. NOQ. PART NGO, DESCRIPTION
5-13 1 106180-001  CYLINDER-GAS 3.6"STROKE
513 2 408-001  MUT-5/16 NC FLG WHIZ LOCK
§-13 3 1809-001  NUT-1/2 SM FLGE CENTER LOCK
513 4 95892-001  ACTUATOR- 8° STROKE
B-13 § 118824-001  ACTUATOR-STRAP LIMITER
513 6 358-050  BOLT-1/2-13 X 5"GRADE#S HEX
5-13 7 485011 WASHER-1/2 FLAT
513 8 4542006 WEHR-7/B00 X 1/21D X 16 GAMB
513 ] 483-048  WABHER-1 1/860D X 5/8I0 X 14GAM.B,
13 1 510-021 COTTER PIN-3/18" X 1*

Figure 5-13

'}




{(PAGE 5-14) 504 SUPER | BALER

WIRE HARNESS ASSEMBLY

Figure 5-14

REF.NQ. PARTNO. ._ DESCRIPTION

514 1 853-008 BOLT-5/16-18 X 314 TPBPT FLG HEX
514 e 2595-011  CLAMP-HOSE/CLIP TSTE 3/8"

G-14 3 53624-001 NYLONTIE &"

§-14 4 123699-001  HARNESS-1 BALER NETWRAF

— I =~ i ﬁ



REF. NQ
5-18 1
515 2
518 3
£-15 4
515 5
514 g
5-15 7
515 8
516 9
515 10
§-156 "
5-15 12
o5 13
5-18 14
515 15
5-15 18
415 17
515 18

515

PART NO

4473004
99338001
68766-001
64753-001
63760-001

123697-001
374-008
405-001
359-001

99235-001
408-001
$9231-001
73004
1789-059
364-010

118893-001

1809-003

123699-001

94563-001

504 SUPER | BALER (PAGE 5-15)

MAGNETIC REED SWITCHES ASSEMBLY

DESCHIFTION

BOLT-1/4-20 X /2 FLGE WHIZ
FLAG-ACTUATOR STOP SWITCH
SWITCH-MAGNETIC REED

LOCK NUT-#8-32 NYLON INSERT PL
SCREW#8-32 X 1 14HEX HD MACH PL
SWITCH MOUNT-SFIN SENSOR
BOLT-6A6"16 X 8/4GDASCARRIAGE
NUT-1/4 NG FLG WHIZ LOCK
NUT-8-32 HEX

SWITCH GUARD

NUT-516 NC FLG WHIZ LOCK
MOUNT-ACTUATOR-STOP SWITCH
BOLT-1/4-20 X 1/2 GD5 CARRIAGE
SPRING-EXT.S16QD X 17/8 GA24
BOLT-3/8-16 X 1" GRADE#5 HEX
MOUNT-NET FEED SENSOR

NUT-3/8 8M FLGET.L.

HARNESS-| BALER NETWRAP
SCREW-8-32 X 1 HEX HD MACHINE PL

Figure 5-15

o o= o L o A PO k4 B3 P — = B3 O 40— PO E




(PAGE 5-16) 504 SUPER 1 BALER
IDLER ROLLER COMPONENTS

Figure 5-16
Revised June 1926 due to change in roller.
Starting w/ Seral No. 127. Changed parts

markad with "

REF. NO. PART NO. __ DESCRIPTION QrY.
£-16 1 *129605-001 IDLER-NET BELT ROLLER 4' 1
§-16 2 99198-001  SHAFT-BELT IDLER 1
5.18 3 4051001 BRG-1 1/4 CYL W/COL 2
518 4 1719-003 COLLAR-1 1/4" BEARING 2
5-16 5 121157-001 HUB-IDLER 1

121158-001  ROLLER ASSY (INC, REF 7 & 8) 1
516 6 121128-001  SHAFT-SHORT IDLER RLLER 1
5-16 7 215-003  BRG. 1 1/2 CYLINDRICAL W/COL 2
516 8 1731-001  COLLAR-1 1/2 4W2-224EL 2
5-16 ] 121838-001 WASHER-RYERTEX 30D X 21D -.625 2

*129607-001 3" BELT IDLER ROLLER (ING. REF.1-4)
121156-001  ROLER ASS'Y-8HORT IDLER
(STANDARD BALER) {INC. REF. 5-9)



AEF, NO

517
£17
517
517

L R —

504 SUPER | BALER (PAGE 5-17)

RUBBER IDLER ROLLER COMPONENTS

ROLLER IDLER RUBBER COVERED

PART NO DESCRIPTICN
114824-001
118910001 SHAFT-RUBBER FEED IDLER
1718001  BRG- 1" CYLINDER W/COLLAR
1719-001  COLLAR-1 INCH BEARING
123859-001  ROLLER ASSEMBLY-IDLER

{INC. REF. 1-4)

Figure 5-17







504 SUPER | BALER (PAGE 6-1)
GEARBOX AND DRIVE ASSEMBLIES

Figure 6-1
Revigsed March 1096 due to
addition of figure to manual.

e ‘s |

[/ . &&h o A
A {, - RS- .
Uy et

P

(i X
ek F %Q%\_ﬁln
S e
i
REE. NO. PART NO. DESCRIPTION QTY.
61 1 98414-001  (GEARBOX-500 SERIES 2:1 RATIO
{BREAKDOWN FIG. 6-3) 1
-1 2 15-033  FITTING-VENT PLUG 1
81 3 15031 FITTING-1/2X1/8 HEX BUSHING 12
61 4 500062-001 SPROCKET-PICKUP 1
g-1 5 1812-003 SPROCKETY-60SK 30H 1
61 6 1695-006 HUB -BUSHING-3K-1 % i
&-1 7 1778-060 CHAIN-60-1 RRC 69LS 1 3" W/ICONN & O 1
61 8 5700080 HKEY-3/8X3/8X1 3/ 1
&1 g 86772-001 ROLLER-START 1
&t 10 377012 BOLT-1/2-13X1 1/4 GD 5 CARR. 3



(PAGE 6-2) 504 SUPER | BALER

WIDE PICKUP BAND PLATE/DECAL ASSEMBLY

Figure 6-2

Reviged July 1996 due to
glimination of part numbsr,

REF. NO. PART NO. DESCRIPTION aTy.

&2 1 500088-001  PLATE-WIDE PICKUP BAND 2
62 2 7000A-482 DECAL-FLAX SPECIAL 2



504 SUPER | BALER (PAGE 6-3)

GEARBOX COMPONENTS
Figure 6-3
Revised March 1996 due to
acdition of figure to manual.
.. A s
&) - (4 Ga U2
e e R 2 X - ';) . ) 0. .
(.‘-') f\_)} 1 TL . (} (9\ (\ ! ) ‘-\'I W-HWI'.- . : _\!U-'H '.L‘N(-
13 // [ i AT ey it | 1
o s SR T & :
ey B 0 ¥ TR T
AN Y Mg L\\QT)QI ) :
\ l| e == Aed LA et
Ll o i_-‘-‘!.“\-""Jr“k’“,j - \ ‘ ’ \ ! [ |
ol 9 o) L
L [‘“}{ Sl ./ \
\'{’\\" o (3] (13
R [
v " .
( 7 (o Mgi - }N ()
R r,-_.?\ G
gy AT .
- U2 ~{1)
|
REF. NO. PART ND. DESCRIPTION QTY.
6-3 1 98414-003  SHAFT-PINION i
6-3 2 107071003 SHAFT-CROSS 1
6-3 3 107071013 CASTING(TAPPED HOLES) 1
63 4 107071:011  CASTING{THRU HOLES) 1
63 5 98414005 GEAR SHOT PCENED 1
63 6 107071-005  SLEEVE 1
63 7 15-015 BEARING CONE 4
63 8 16405-029 BEARING CUP 4
6-3 g 15-019  SEAL (1 3/8 SHAFT OD) 2
6-3 10 15-025 BOLT-3/8-16X2.250 SHCS 9
6-3 " 15023 KEY-5/16 50 1.20 1
63 12 15-021  RETAINING RING-1 3/8" 2
6-3 13 15-027  PLUG-1/2 NPT SK HD HEX 1
63 14 121815-029 BUSHING-1/2 NPT TO 1/8 NPT 1
63 16 53875-003 PLUG-PRESSURE RELIEF 1






504 SUPER | BALER INDEX {FAGE 1)

FlG. NO. PART NO, FlG, NO PART NO Elg NO. BART NG, FlG NO, PART NO
312 13 15-011 52 8 354-010 55 7 A74-006 510 6 421-001
312 5 15-013 56 4 3654-010 57 4 374-008 17 5 422-001
312 3 15-015 511 25 354-010 =117 374-006 24 2 422-001
312 8 15-019 512 29 354-010 115 2 374-006 32 33 422-001
312 9 15-021 515 15 354-010 28 7 374-006 &7 A 422-001
312 12 15.023 1416 20 354-012 515 7 374-008 112 7 422-01
312 11 15-025 1-17 21 354-012 54 2] 375-008 1-13 a 422-01
a1z 10 15-027 127 20 364-012 B-11 17 375-008 - 422-001
312 10 15-081 1-27 30 854-014 §12 " 21 375-006 1-26 21 422.001
#1210 15-033 B-11 23 a54-014 13 3 375-010 127 & 422-001

32 44 87-001 512 31 354-014 58 10 375-010 18 1N 428-001
34 14 87-001 59 17 354-016 1-13 10 375-010 25 286 428-001
=5 10 87-001 1-11 3 354-016 120 375-014 511 21 428-001
=10 22 87-001 56 & 354-020 15 11 377-010 512 11 428-001
37 & 208-001 5-9 16 354-032 18 1 ar7-010 1-18 2 429-001%
118 10 208-001 129 13 354-0028 126 15 a77-012 18 26 430-001
1-27 23 209-001 32 15 458-006 2 5 377-014 19 3 430001
-7 10 209-003 110 43 358-008 1-4 17 377:014 25 17 430-001
118 14 209-003 510 10 358008 32 10 377:014 12 9 432-001
a1 13 212-001 512 27 358-008 114 1 a77-014 12 8 433-001
2 19 212-001 12 20 358-010 126 & a77-014 15 2 433-001
a3 B 212-001 14 8 458-010 -2 19 377-044 1-4 4 439-001
3-4 4 212-001 341 16 358-010 1-5 8 377-044 1-27 32 446-001
81 12 213-039 32 46 358-010 ¢ 5 a77-044 16 2 458-001
32 18 213-039 34 13 458-010 25 34 377-044 126 14 480-001
&3 7 213-039 38 7 358-010 512 4 378-024 24 B8 480-003
3-4 3 213-039 5.4 & 358-010 1-4 8 3B3-044 4-4 7 480-003
1-22 3 215-003 5-9 12 358-010 1-4 1 388-080 A48 11 480-003
5-16 7 215-003 1-1 13 358-M0 4-3 10 3g7-001 4-8 2] 430-003
27 1 330-011 1-13 @ 358-010 515 @ 399-001 23 8 AB0-005
28 4 330-041 1-16 15 358-010 126 9 400-001 24 16 480-005
29 4 330-011 3 10 358.012 24 9 401-001 35 14 480-006
210 1N 330-011 31 1 358-012 44 8 401-001 52 10 480-005
2 42 349-014 116 4 358-012 46 12 401-001 217 480-006
25 3 350-006 1-26 10 358-012 48 10 409-001 17 2 480-007
44 6 350-006 127 2 358-012 22 41 403-001 32 8 480-007
a6 10 350-006 1-10 23 358-014 51 13 A403-001 56 & 480-007
48 5 380-006 511 7 358-014 56 10 403-001 127 29 480-007
512 18 350-006 26 2 358-016 1-28 10 403-001 12 185 480-011
410 3 350-010 37 7 358-016 410 4 403-001 13 N 480-011
256 6 3B0-016 17 1 358-020 18 27 405-001 31 2 480-011
37 14 451-008 24 1 358-022 515 @ 405-001 2 18 480-011
51 6 351-008 a7 2 358-022 23 4 406-001 4 15 480-011
55 8 351-006 a7 2 358-022 24 17 406-001 25 8 480-011
110 32 351-006 3-2 N 358-024 4-1 4 406-001 £-9 13 480-011
121 5 351-006 513 8 358-050 43 2 406-001 110 7 450-011
3 2 351-010 1-10 21 360-010 52 9 406-001 111 12 480-011
35 15 351-010 1-27 36 360-014 126 7 406-001 116 16 480-011
5-6 g 351-010 1-27 17 360-016 1-8 16 407-001 126 11 480-011
5-8 4 351-010 1-3 29 366-014 51 5 408-001 5-10 11 480-011
1-17 &3 351-010 1-13 ) 366-014 55 10 408-001 512 26 480-011
510 g 351-010 1-18 19 366-014 £7 5 408-001 1-3 32 480-015
12 18 361-014 121 3 366-014 410 & 408-001 113 3 480-015
118 3 351-014 1-8 24 366-022 5z 2 408-001 121 4 480-015
1.7 19 351-016 19 1 A366-022 515 11 408-001 512 10 480-015
23 9 361-020 25 15 366-022 13 87 409-001 12 12 480-017
24 15 361-030 1-16 1 368-022 1-17 29 409-001 127 24 483-001
43 1 #61-040 1-16 19 366-032 118 2 408-001 512 22 A483-003
118 1 351-044 15 7 366-044 a7 1 412-001 13 8 483-005
&8 2 352-005 -6 17 366-044 113 15 412-001 17 8 483-005
-2 33 353-008 116 366-044 126 17 412-001 1410 28 483-008
26 12 353-006 12 14 369-030 511 1o 412-001 111 8 493-005
117 1 353-006 15 3 368-030 1-13 1 413-001 116 13 483-005
514 1 353-006 129 14 360-060 =14 5 413-001 23 26 483-007
a2 7 354-008 g3 3 a73-004 127 19 413-001 32 12 483-007
2 15 354-006 515 13 372-004 111 4 416-001 35 13 483-007
54 18 354-005 51 12 373-006 26 4 421-001 110 18 483-007
541 9 364-006 56 9 373-008 37 10 421-001 511 18 483-007
512 3 354-006 1-2 1 374-006 110 25 421-001 5412 14 483-007
17 20 354-010 13 19 374006 112 8 421-001 31 15 433-009



(PAGE 2) 504 SUPER | BALER INDEX

EIG, NO, PART NQ FiG, NO, PART NO. FiG. NO PART NO FIG, NG, PART NO)
32 26 483-009 E13 10 510-021 -6 5 1715-045 -2 3 1809-001
33 8 483-009 32 39 £30-001 16 7 1715-049 -4 12 1809-001
a7 5 483-025 53 9 547-005 16 8 1716-051 15 8 1809-001

1-16 11 483-025 54 4 £47-005 16 4 1716147 1.8 2 1808-001
120 4 483-025 1-8 15 548-004 517 3 1718-001 19 1 1809-001
16 19 483-049 1-18 24 549-006 517 4 1719-001 25 37 1809-001
32 37 483049 114 4 549-020 1.7 17 1719-003 a2 9 1809-001
58 3 483-049 126 22 550-014 32 4 1719-003 4 1 1809-001
511 20 483-049 127 4 550-014 1-10 2 1718-003 3-7 g 1809-001
512 35 483-049 24 7 558-001 516 4 1719-003 54 7 18089-001
513 9 433-049 1-28 3 £59-001 31 14 17231-001 1-14 2 1808-001

4-4 5 485-003 3-7 2 563-001 32 17 1731-001 1-18 5 1809-001

48 7 485-003 510 7 563-007 33 5 1731-001 126 16 1809-001
117 5 485-003 37 15 5£63-009 34 2 1731-001 127 3 1809-001
127 9 485-003 5-1 11 £63-025 122 1 1781-001 128 12 1808-001
12 38 485-005 512 34 578-001 516 8 1731-001 511 3 1808-001
=3 8 485-005 32 1 578-003 1-10 24 1732-003 512 8 1808-001
24 24 485-005 35 9 578-011 58 2 1745-00% 513 3 1809-001
35 17 485-005 32 40 579-001 31 7 1769-001 -3 18 1808-003
110 39 4B5-005 31 8 875-003 31 17 1769-005 3 4 1808-003
1-19 4 486-005 32 25 572-003 3-2 29 1765-005 4-5 8 1809-003
1-21 6 485-005 33 £79-009 33 17 1769-005 52 2 1809-008
128 B 4B5-005 34 8 £79-009 34 12 176$-005 54 12 1809-003
510 9 445-005 i-6 12 586-001 38 12 1765-008 56 B 1809-003

58 7 485-007 37 1z £96-001 31 17 1770-0058 59 18 1809-003
110 17 485-007 52 14 £96-001 32 29 1770-005 110 1 1800-003
118 21 485-007 1.8 4 597-001 a4 12 1770-005 113 1 1808-003
1-17 25 485-007 a7 17 597-001 35 42 1770-008 116 22 1809-063
1-24 12 485-007 116 25 597-001 a1 17 1773-00% 117 22 1809-003
1-26 18 485-007 127 14 597-001 32 28 1773-005 120 2 1808-003
1-27 7 485-007 79 598-001 23 17 1773-005 1-20 12 1809-003

32 34 485-009 127 34 £98-001 a4 {2 1773-005 =11 12 1809-003

B 14 485-009 129 11 598-001 a5 12 1773-005 512 18 1808-003

12 13 485-011 27 11 602-200 a-1 7 1774-001 515 17 1809-003
17 2 485-011 28 7 602-200 32 29 1778-032 26 4 1809-005
26 3 485-011 210 3 602-200 35 12 1778-071 55 4 1809-005
3-1 3 485-011 23 1 731-003 31 17 1778-072 12 2 1808-007
7 20 485.011 24 21 731-003 33 17 1778-094 -3 4 1809-007
#4 9 485-011 244 23 791-008 34 12 1778-166 17 13 1809-007
59 14 485-011 1-17 28 872-001 3-1 7 1781-018 37 18 1808-007

1-10 44 485-011 58 2 1070-011 13 7 1788-001 51 9 1809-007
11 11 485-011 1-1 10 1071-009 26 14 1788-001 52 8 1809-007
112 8 485-011 112 4 1071-073 116 7 1788-001 55 & 1809-007
1-16 5 485-011 1-27 a3 1074-013 2-3 27 1788-005 -8 8 1809-007
126 12 485-011 8.7 22 1078-085 115 3 1788-009 110 16 1808-007
1-27 37 485-011 127 18 1081-009 37 4 1788-023 1-11 5 1809-007
510 5 485-011 110 19 1093-001 127 22 1788-023 115§ 1809-007
B-11 4 485-011 1-10 a7 1093-007 128 6 1788-023 117 2 1809-007
513 7 485-011 32 3 1093-011 110 & 1788-041 117 4 1808-007

-3 31 485-015 511 16 1093-033 45 6 $788-049 119 5 1809-007
1-8 28 485-015 512 13 1093-033 18 5 1789-059 120 3 1809-007
18 12 485-015 35 16 1093-059 515 14 1789-059 128 4 1809-007
25 16 485-015 33 12 1100-009 7 3 1789-097 510 4 1808-007
35 1 485-015 32 30 1100-021 19 & 1759-089 120 18 1808-011

113 2 485-015 33 16 1100-029 5-11 8 1789-119 -5 5 1809-013
121 2 485-015 31 10 1100-075 1110 40 1794-007 1-6 18 1809-013
20 8 485-015 33 9 1100-077 114 6 1797-003 33 18 1812-015
512 8 485-015 34 10 1100-085 37 19 1803-001 37 8 1813-601
.29 3 485-017 54 9 1320-097 g2 7 1803-019 32 27 1814-001
127 10 510-007 -7 12 1439-003 129 7 1803-029 34 1 1814-001
32 35 510-000 14 14 1443-017 510 12 1803-097 31 18 1814-011
35 5 510-011 1-27 13 1489-001 17 3 1803-105 32 28 1814-013
4-5 5 510-013 1-27 31 1492-001 1-12 ] 1803-115 3-3 ) 1814-015

16 10 510-015 31 1 1500-013 126 19 1803-133 1-8 7 18116-001
5-1 8 510-015 16 1 1656-005 1-8 20 1803-139 166 9 1820-001
17 6 510-019 16 3 1657-003 511 19 1803-163 1-6 18 1821-001

111 18 510-019 32 23 1692-007 512 33 1803-163 16 13 1823-001
24 27 510-021 33 2 1692-007 117 & 1803-187 24 12 1825-001
&7 4 510-021 34 9 1692-013 3-1 5 1805-001 2-14 1825-001

510 3 510-021 33 13 1695-005 31 6 1806-001 214 1 1825-003



504 SUPER | BALER INDEX (PAGE 3)

ElG. NG, PART NQ., FIG. NO. PART NO ElG. NQ, PART NO. ElG, NG PART NO.
2-14 2 1826-005 3.2 & 4047-001 3-11 8 24757-04%9 2-5 14 57940-048
2-14 3 1825-007 1-10 3 4047-001 3-11 2 24757-053 2-3 3 57940-153
2-14 4 1825-009 511 15 4047-001 3-11 1 24757-055 2-4 19 £7940-153
2-14 6 1825-13 5-12 12 4047-001 =10 23 25480-001 2-3 18 57950-001
2-14 7 1825-M15 3-2 g 4050-001 311 12 256551-007 23 23 57968-001
2-14 a8 1825-017 1-10 4 4050-001 3-11 12 25561-009 24 5 58295-001
2-14 9 1825-019 511 14 4050-001 3-11 9 265651-017 -2 N 58619-001
2-14 10 1825-021 5-12 15 4050-001 38 24 25553-001 3-10 a 59382-011
2-14 11 1825-023 1-7 18 4051-001 8 10 2565655-001 3-10 7 59382-013

5-9 & 1830-003 5-16 3 4051-001 3-8 23 25558-001 25 32 59403-001

1-3 15 1830-033 1-10 47 4052-001 3-8 5 26247-001 23 25 59634-001

-3 36 1830-085 23 33 4225-083 1-11 14 26456-001 4-8 14 59634-001

-3 28 1838-001 4-6 g 4z247-001 2-8 13 26687-001 410 10 59634-001

5-3 2 1836-01 1-17 28 4443-001 32 20 27614-001 514 3 59634-001
1-17 24 1828-001 3-5 4 4471-010 33 A 27614-001 4-9 a 55704-001
1-18 1" 1838-009 1-10 38 4471-010 110 35 27997-001 4-2 1 59705-001

1-4 11 1844-001 5-15 1 4473-004 5-9 5 28914-001 2-5 g 59928-001

4-5 11 1865-005 -3 26 4473-008 1-11 & 28827-01 23 13 60048-001

5-8 7 1978-011 4-10 5 4474-006 4-6 k! 28937-001 23 <] 80247-001

32 36 2104-001 1-24 13 4474-M2 25 27 28938-001 2-4 18 £0247-001

3-5 2 2104-001 54 8 4536-001 117 27 28949-001 23 12 60248-001

-7 24 2109-003 59 " 4536-001 12 29 28849-005 25 29 60851-001

23 30 2102-003 1-27 8 4538-001 3-4 16 289064-001 25 33 &0852-001

1-6 15 2250-001 24 4 4542-005 1-3 33 29970-583 1-3 13 60901-024

1-1 18 2326-134 4-7 5 4542-005 =10 45 29970-583 23 16 §0208-001
-1 28 2326-134 5-13 8 4542-005 1-23 13 29970-583 26 5 60908-001
1-17 14 2326-134 33 13 4592-020 1-23 14 29871-583 3-8 9 61275019

1-1 24 2826-142 31 18 4503-013 27 9 51181-001 38 6 61275-021

12 35 2326-142 32 23 4503-013 2-8 10 £1181-001 24 28 £1498-001

1-1 14 2826-216 33 2 4593-013 2-2 10 51181-001 4-6 4 54075-001
1-17 28 2326-216 1-25 " 4647-001 2-1¢ 8 £1181-001 27 & 35031-001

1-1 21 2326-306 45 15 4716-001 3-1 4 52336-001 3-9 7 65444-001

2-4 11 2326-300 1-27 12 4734-001 312 52386-001 310 12 65444-001
117 32 2326-306 1-24 7 6447-001 27 2 52919-001 -3 8 65450-001

1-1 12 2326-310 12 10 6486-005 2-8 3 52918001 310 6 53450-001
1-18 3 2326-310 1.7 22 11104-001 20 3 52912-001 25 28 65570-001

1-1 16 2326-320 4-6 2 11186-001 2-10 ] £2819-001 -7 1B 66274-001
1-17 2 2328-320 1-13 14 11263-001 27 10 52920-001 23 2 B86996-001

1-1 10 2326-423 -8 22 12920-001 2-8 9 52920-001 441 & 67443-001

1-2 4 2326-423 1-10 48 14174-001 2-9 9 52920-001 4-1 5 67443-003

1-4 15 2326423 110 18 15289-001 2-10 7 £2820-001 49 1 67443-003

1-1 13 2326-430 3-12 4 15405-029 2-7 4 53167-001 310 28 B7935-001

1-8 14 2326-430 1-10 33 16114-020 2-8 2 53167-00 3-8 17 67942-001

1-1 25 2326-608 5-2 7 16380-010 29 2 53167-001 3-8 22 67943-001

-3 22 2326-608 1-20 4 16380-010 210 10 53187-001 310 14 67943-001
1-17 15 2326-808 3-10 4 17657-009 2-7 7 £3168-001 4-7 <] 58234-003

1-1 8 2326-902 8 16 17557-033 2-9 a 53168-001 4-7 7 68234-007

a8 27 2326-902 33 19 17567-032 210 B 531658-001 4-7 8 68234-009
3-10 2 2326-902 31 24 17557-039 23 10 53657-001 4-7 6 68234-011

11 5 2326-806 27 8 19511-001 24 13 53657-001 1-24 9 68764-001
310 31 2326-906 28 N 19511-Q01 2-3 1 538:8-001 4-3 7 6a8766-001

1-1 9 2326-919 29 1N 19511-001 2-4 25 53843-001 4-4 1 6a8766-001

1-2 38 2326-918 2-10 5 19511-001 23 17 53843-033 4-5 4 88766-001

1-1 20 2326-940 27 1z 19512-001 2-5 13 53843-033 4-8 3 &a76e-001

12 18 2326-940 28 12 19512-001 23 53843-043 515 3 88766-001

1-1 27 2326-944 29 12 19512-001 23 20 53843-047 3-8 7 88771-017
1-17 12 2326-944 =210 4 19512-001 26 7 £3843-052 3-8 4 68771-019
1-18 9 2326-944 27 3 20383-001 23 22 53843-055 3-8 14 68771-025

3.2 2 2327-027 2-8 5 20383-001 2-4 3] 53843-077 33 11 &8772-001
5-14 2 2595-011 2-9 5 20383-001 25 22 53843-151 e 88772-001
4-3 9 2695-017 210 2 20383-001 =3 24 53843-173 36 1 &8772-003
45 10 2855-017 4-8 s 20922-001 25 23 53843-255 3-8 2 68772-000
4-10 11 2695-017 1-10 34 20948-001 1-8 14 55944-001 3-8 3 &8772-007
4-8 & 26095-019 1-2 21 21294-006 2-4 10 £6647-001 3-8 4 68772-009
1-23 8 2965-059 4-3 8 21294-006 25 3 56648-001 36 5 68772-011
1-23 7 2965-073 4-5 7 21284-006 27 58651-001 3-8 6 88772-013
1-23 8 2985-075 1-24 5 21224-008 29 56651-001 3-8 7 68772-015
1-24 10 3075001 1-28 12 233565-683 2-10 56651-001 3-6 8 &8772-017
1-24 2 3077-001 a1 5 24757-043 28 20 57940-033 3-6 2 68772-019
612 25 3825-001 3-11 3 24757-047 25 19 57940-039 25 N 68774-001



{PAGE 4) 504 SUPER | BALER INDEX

FIG, NO PART NO.
13 & 68776-001
10 20 88776-001
25 2 58786-001
25 18 88787-001
124 4 68816-015
124 11 68816:017
1-10 27 5807 1-001
17 16 65083-003
1-8 10 69277-003
13 13 59279-009
41 7 69384-003
&9 8 59384-003
28 6 69427-001
1410 86 69436-001
17 14 89470-001
23 19 69473-001
110 20 69482.001
3.5 6 B9606-001
d-4 10 B9B57-001
44 2 69867001
43 8 69759-001
44 4 65758-001
45 2 BA7EY-001
4-8 12 B3752-001
515 4 89759-001
43 6 69760-001
44 3 69760-001
45 3 69760-001
515 5 Ba7E0-001
23 2 65933-001
24 20 59933-001
1-8 8 59974-001
1-6 6 69975001
141 30 7000A-172
53 8 7000A-172
11 &  70000-108
38 26  70000-108
310 15 70000-108
11 17 70000-170
15 28 70000-170
51 10 70000-170
1-1 19 70000-253
117 31 70000-253
11 26 70000-254
1-17 30 70000-254
118 12 70000-313
11 7 70000-368
11 29 70000-402
53 6 70000-402
1-1 28 TO000-403
53 5  70000-403
-4 22 70000-404
1-17 10 TO000-404
1-1 15 7000C-434
1-1 4 70000-447
12 7 70000-447
1.1 28 70000-454
4-2 2 70000-454
11 1 70000-775
11 11 70000-780
12 37 70000-780
11 11 70000-781
118 8 TO000-781
11 2 76000-806
14 1 70000-808
53 7 70000-806
11 3 70000-807
117 19 70000-807
25 10 70085-001
1410 20 71346-001

Eig. NO,
3-2 11
1-8 19
5-9 19
1-13 17
2-3 14
1-3 &
1-3 9
1-3 24
1-13 12
1-16 12
1-16 12
1-16 8
1-16 2
1-16 17
1-6 10
i-2 iz
1-17 3
1-12 1
1-10 8
1-18 6
3-7 A
1-18 4
1-17 17
1-8 3
23 28
1-18 3
1-8 2]
1-18 4
1-17 18
3-10 =]
3-10 g
310 10
3190 11
3-10 16
3-10 i7
3-8 12
310 20
310 E5
310 26
310 27
310 29
3-8 3
310 30
310 1
31 4
31 8
310 2
310 32
3-8 4
3-8 13
1-6 16
1-28 8
4-8
4-6 8
46 7
4-8 8
4-6 1
1-10 2
4-6 13
1-8 14
=16 M
27 5
1-8 23
1-186 18
-2 25
1-3 14
1-1¢ 11
1-15 1
1-3 21
-2 34

PART NO.

71839-01
71841-01
71841-001
71841-001
71882-001
75578-001
75604-003
75804-004
75618-001
75631-001
75631-002
75634-001

_75636-001

75637-001
75644-001
75648-001
75650-001
75654-001
75705-001
75753-001
75766-003
75782-001
75720-001
75797-001
75801-001
75802-001
75807-001
75810-001
75811-001
75814-006
75814-007
75814-009
75814-011
75814-017
75814019
75814-027
75814-027
75B14-033
75814-035
75814-037
75814-039
75814-041
75814-041
75814-045
75814-049
75814-053
75814-057
756814-059
75818-013
75815012
75847-001
75865-001
75978-001
75676-003
75876-005
75976-007
75976-009
76171-001
76174-001
76258-001
76495-001
76972-001
77353-001
79564-001
79£88-001
79800-001
79911-001
79813-001
75918-001
79921-001

ElG. NO, PART NO,

1-5
1-3
1-17
1-21
4-9
4-2
2-4
3-5
1-2¢
1-2¢
1-16
110

310
311
3-11
1-9
1-8
25
1-2
2-5
1-20
23
1-10
49
4-3
4-3
4-5
4-5
1-1
1-3
4-9
3-7

37
1-18
1-14
1-14
1-26
1-26

1-4

1-4

3-2

3-2
1-13
310
3-10
210
310
310
3-10
3-1
3-11
3-11
3-10

1-2

1-2

1-2
1-12

1-7
1-11
1-11
-1
1-11
1-10

1-27
4-9
4-5
4-9

= b

]
~NGr N ® o,

23

[ 5 ey

15
20
12
11

79924-001
79925-001
79926-001
79929-001
79988-001
79583-001
79994-001
81328-001
81410-001
81414-01
B1657-002
82364-001
§2385-001
82568-003
82565-002
82565-005
82639-001
82640-001
82640-001
B2641-001
82641-001
82885-001

82931-001
82998-001
£83135-001
83571-001

83572-001

83577-001

B3580-001
24530-024
86226-001
86672-001
86727-003
86727-003
86730-003
86785-001

86724-001

86797-001

86804-001

86804-002
86805-001
86808-001
86826-00
86836-001
£6841-001

86938-001

BGH38-003
BE938-0058
B6928-007
&86938-002
96938-011

86938-013
86938-016
86938-017
86938-019
86962-001
86593-001
86993-002
87011-001
a7013-001
87013-001
87014-001
87019-001
87034-001
87047-001
87287-001
a7300-003
87351-001
87352-001
87353-001

FIG. NO. PART NQ,
49 2 B7358-001
49 4 87358-001
49 18 87360-00H
49 9 87361001
-3 17 87362-001
49 10 87403001
49 5 87404-001
49 13 87405-001
49 14 B7406-001
49 17 87408-001
45 16  B87410-001

127 1 £8385-003

126 2  88388-001

126 3 BE394-001

127 25  BB8396-003

127 21 88400-001

128 1 58402001

126 1  B8405-003

127 11 B8412-001

127 28 88413-001

126 20  88414-001

1-27 27 88415001

127 18 88416-001

127 26 88418-001
12 a1 B83420-001

117 20 89703-001

111 15 89719-001
25 5 BO726-001

1410 12 B89982-001
22 43 90039-001
32 43 90040-001
32 38 90042003
28 15 90047-001

2-13 $0047-001

2413 1 90047-003

2413 2 80047-005

243 3 80047-007

2413 4 90047-009
24 14 $0050-001

211 50050-001

21 1 $0050-003

241 2 $0050-005

241 3 90050-007
23 7 80051-001

211 90051-001

2-11 1 90051-003
-8 17 $0054-001
52 5 90056-001

118 2 G0088-001
18 13 80142-001

117 13 90147-001
33 14 80171-001

128 6 $0196-001

1286 8  $0199-001
14 3 90556-001
32 24 90568-001
34 6  90568:-001

1-28 13 90624-001

128 9 Q0625001

128 3 90842-001
32 22 90649-001
1-3 17 90655-001

128 2 90675001

127 & 90890-001

210 12 91218001

2410 1 91220-001
41 3 91288-001

218 5 ©1289-001

128 11 91405-001

511 18 91996-001



504 SUPER | BALER (NDEX (PAGE 5)

FIG, NO, PART NO FIG, NO PART NO FlG, NGO PART NO FIG. NO PART NO
25 26 92077-001 1-23 15 101562-001 12 26 107163-001 51 1 118340-001
25 24 92080-001 16 11 162757-001 1-3 20 107164-001 51 2  118841-001
210 Y2080-001 13 6 102767-001 2-6 107620-001 5-1 8 118842-001

25 8 92084-001 14 2 102775001 410 2 108208-001 53 1 118846-001
124 1 92363-001 32 13 108035-001 410 &  108298-002 56 6 118849-001
126 1 92363-003 5-12 24  103036-001 511 5  108386-001 §4 2 118852-001
125 2 92363-005 5-12 23 103037-001 511 22 108424-001 58 9 118873-001
125 3 $2363-007 41 10 103287-001 512 32 108424-001 515 16 118893-001
125 4 92363-009 41 12 103298-001 511 24 108427-001 54 11 118895-001
125 5  $2363-011 41 11 103298-001 512 30 108427-001 13 12 118908-001
125 8 92363-013 42 5 103289-001 59 7 108429-001 517 2 118810-001
126 9 92363-015 41 13 103300-001 -3 34 108907-004 510 2 118¢11-001
125 10 92363-017 15 6 103301-001 1-3 34 108%07-013 3-8 118085001
126 12 92368-019 -6 20 103301-001 1.3 34 1088%07-015 a8 11 119085.003
124 &  92384-001 34 5 103307-001 38 20  109584-013 a8 16  119085-005
124 8  $2367-001 -2 23 108812001 39 10 109584-017 38 18 119085-007
124 2 92368-001 -2 28 1038313-001 39 16 109584-019 2.8 25 119085011

25 1 92377-004 24 3 103335-001 39 12 109584-021 29 1 119085011

18 12 93198001 29 103335001 39 11 109584-023 25 7 119086001

18 21 93199001 29 6  103336-001 39 8 109584-025 212 119086-001

310 43 932806-001 29 1 103338-001 39 9 109584-027 212 1 119086-003
25 21 93410-001 126 4 103338-001 3-9 13 109584-028 212 2 115086-005
25 30 9341%-001 1.5 1 103349-001 39 17 108584021 242 3 118086-007
1-27 35 93412-001 58 8  103351-001 39 18 109584-033 242 4 118086-009

1-4 16 93719001 512 28  103366-001 5-4 10 108591-001 212 5 115086-011

14 10 $3822-001 38 2 103692-009 53 10 109591-003 18 & 119081001
110 18 94531-001 38 1 103692:011 410 1 109606-001 52 13  120881-001

12 &8  94535-001 59 4 103819-001 410 7 109607-001 17 11 121076-001
31 9 94546-001 110 5 104057-006 54 5 108610-001 410§ 121080-001
38 14 94547-001 126 7 104196-001 1-3 28 111535-001 120 1 121083001
33 10 94549-001 126 18 104208-001 1417 34 111535-001 120 15 121084-001
48 4 94565-001 &1 1 105000-020 38 16  111741-005 57 2 121089-001

515 19  94563-001 26 1 105351-001 85 3 111741-007 129 10 121080-001
&7 3 95862-001 27 105351-001 a8 2 111741011 122 6 121128-001
512 4 95892-001 41 2 105389-001 8 1 111741-013 516 B 121128-001
4% 1 98751-001 26 & 105375001 1-33 85 113556-001 122 5 121128-001
48 11 98752:001 26 10  105377-001 14 17 112558-001 120 17 121139001
48 8 98753-001 26 6  105378-001 1-3 17 113558-003 120 18 121142:001
42 4 §8754-001 1-10 10 105698-001 13 17 113568-005 129 5 121148-001
512 8  99126-001 12 24 106077-001 13 17 1135568.007 120 9 121149001
512 17 99187-001 12 24 108077-002 13 84 113559-001 128 2 121152-001
516 1 99196-007 512 20 106170-001 13 a4 113559-01 15 18 121156-001
516 2 99198-001 513 1 106180-001 13 34 113558-013 59 21 121156001
50 8  §9199-001 &4 15 106418-011 13 34 113559-015 1413 16 121156-001
516 99198-001 38 14 106416-013 58 1 114793-001 1-22 121156-001
5-11 1 98207-001 38 4 108418-017 59 2 1147%5-001 5-16 121156-001
512 1 99207-00 39 5  106416-019 55 8  114818-001 516 & 121157-001
511 2 $9218-001 3.9 2 108416-023 517 1 114824-001 122 4 121158-001
512 2 99216001 29 6 106416-025 59 &  114827-001 516 5 121158-001
515 10 99235-001 26 &  108966-001 52 6 114847-001 1-3 80 121160-001
512 5 99266-001 -8 27 108981-001 52 4 114249-001 1-21 1 121180-001
59 15  ©9327-001 16 10 106981-007 82 11 114869-001 1-22 121160-001
515 12 99331-001 18§ 108982-001 51 4 114888-001 122 4 121181-001
515 2 99338-001 18 9 106083-001 32 21 115208-001 17 4 121171-001
512 19 99339001 1-4 13 108985-001 a4 7 115208-001 1.7 23 121184-001

52 12 99352-001 -9 8 105989-001 54 3 115726-001 1711 1211856-001
&1 9 99546-001 2.8 8 106991-001 123 11 117441001 1.7 25 121190-001
48 13 99546-001 2.8 14 106992-001 125 10 117441-003 17 25 121191-001
41§ 99548-001 28 28 106993001 123§ 117442-001 122 2 121838-001

422 3 99553001 2-8 106993001 123 8 117442-003 516 5 121838-001
128 4 99661-001 28 1 106994-001 51 11 118806-001 5.9 20  123654-001
123 3 99661-00% 28 7 106997-001 51 7 118816-001 59 1 123857-001
123 2 99663-001 28 15 106996-001 119 1 118820-001 510 1 123659-001
123 1 99663-003 312 2 107071-003 511 & 118822-001 5-17 123659-001

42 1 99708-001 312 6 107071-005 513 5 118824-001 &2 1 123667-001

13 17 98867-001 12 1 107071007 57 7 118832:001 56 1 123677001
117 8 99906-001 12 7 107071011 57 3 118833-001 5.8 5  129684-001
117 7 99914-001 812 7 107071-013 54 1 118835001 E-5 2 123685001
1-14 B 101469-001 113 7 107161001 57 6 118836-001 55 4 123686-001

31 20 101512-005 12 27 107162-001 57 1 118837-001 55 1 123687-G01



(PAGE 6) 504 SUPER | BALER INDEX

EIGNO,  BARTNO,

5-5 3 123692-001
5-6 6 123698-001
5-18 8 123697-001
514 4 123698-001
5-15 18 123699-001









